= TEREX AERIALS

SELF-PROPELLED STRAIGHT BOOM LIFT
MODEL MPH 80

/e

ILLUSTRATED
PARTS CATALOG

FOR PARTS OR SERVICE
CONTACT:
0,
@
0
I
- ?J ©:
N
Art # AD0.00022E

Terex Aerials Terex Aerials Terex Aerials
10600 W. Brown Deer Road 106 12th Street S. E. Courtstown Industrial Park
Milwaukee, Wi 53224 Waverly, 1A 50677 Little Island, Co.
US.A. U.S.A. Cork, Ireland
Telephone: (414) 362-9300 Telephone: (319) 352-3920 Telephone: (353) 21-353011
Facsimile: (414) 355-0832 Facsimile: (319) 352-5727 Facsimile: (353) 21-353368

Issued: November 97
P/N 89-182495




MPH 80 SPECIAL

ILLUSTRATED PARTS CATALOG

B 01.40:

B 02.66:

B 03.46:

co1.18:
C 02.50:
C 03.44:
C 04.44:
C 06.202:
C 08.27:
C 10.02:
C11.03:
C 12.01:

C 12.07:
C 12.08:

TABLE OF CONTENTS

INTRODUCTION

PRIMARY MACHINE COMPONENT GROUPS

SECTION B 01: UNDERCARRIAGE

UNDERCARRIAGE ASSEMBLY (TWO-WHEEL DRIVE, WITHOUT TRI-FLOW VALVES)

SECTION B 02: SUPERSTRUCTURE

SUPERSTRUCTURE ASSEMBLY (WITH PARKER PUMP INSTALLATION)

SECTION B 03: BOOM

BOOM ASSEMBLY

SECTION B 04: PLATFORM ... No platform is fitted to this special version

SECTION C: SUBASSEMBLIES

SPINDLE ASSEMBLY, RIGHT AND LEFT HAND
GROUND VALVE BANK ASSEMBLY

GROUND CONTROL BOX ASSEMBLY

ENGINE ASSEMBLY (DEUTZ F4L 912)
REMOTE PENDANT ASSEMBLY

PLATFORM CONTROL BOX ASSEMBLY
HYDRAULIC TANK ASSEMBLY

FUEL TANK ASSEMBLY

STEER/ AXLE EXTEND VALVE ASSEMBLY

PLATFORM TILT/ ROTATE VALVE ASSEMBLY
DRIVE VALVE ASSEMBLY (TWO-WHEEL DRIVE)

New November 1997



MPH 80 SPECIAL

ILLUSTRATED PARTS CATALOG

DO1.11:

D 02.01:

D 03.09:

D 07.101:

D 08.13:

D 09.45:

D 10.16:

D 12.05:

D 19.27:

D 20.20:

D24.11:

TABLE OF CONTENTS (CONTINUED)

SECTION D: HYDRAULIC COMPONENTS

STEER CYLINDER

HYDRAULIC SWIVEL

WHEEL MOTOR/ BRAKE (5 C.1.)

EMERGENCY HYDRAULIC PUMP ASSEMBLY

MAIN HYDRAULIC PUMP ASSEMBLY (JOHN DEERE)
LIFT CYLINDER

MASTER LEVEL CYLINDER

SIGHT GAUGE

BOOM TELESCOPE CYLINDER

SLAVE LEVEL CYLINDER

PLATFORM ROTARY ACTUATOR

New November 1997




MPH 80 SPECIAL

ILLUSTRATED PARTS CATALOG

E 08.03:
SECTION F:
F01.07:
F 06.10:

F 99.14:

SECTION E:

TABLE OF CONTENTS (CONTINUED)

ELECTRICAL COMPONENTS

ALARM PACKAGE

MECHANICAL COMPONENTS

TORQUE HUB (FAIRFIELD)

HOSTILE ENVIRONMENT PACKAGE (OPTION)

DECALS

New November 1997



MPH 80 SPECIAL ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed fo help you identfify and order the correct replacement parts for use on SIMON
MPH 80 SELF-PROPELLED AERIAL WORK PLATFORMS equipped with "ELECTRO-PROPORTIONAL" controls. All parts
represented here are manufactured and supplied in accordance with Simon Aerials quality standards. We recommend
that you use GENUINE SIMON AERIALS PARTS to insure proper OPERATION and reliable PERFORMANCE.

Prices for all parts listed in this Cafalog can be found in a separate Spare Parts Price List. Please contact Simon Aerials
Parts Department for the lafest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Confenis” pages list the specific sections, pages and page titles that are relevant to this model, and contained
in this Catalog. Only those pages that refer specifically to MPH 80 "ELECTRO-PROPORTIONAL" machines are included
in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their "Section” number.

The Parts Catalog is divided into "Sections", numbered from BO1 through F99. Each section contains the individual parts
that make up a major component, assembly or item. The first four sections (BO1 through BO4) contain the major
assemblies, or "Primary Machine Component Groups”. Sections that follow confain sub-assemblies or components of
these "major* assemblies.

If a part number is foliowed by a plate number in the "SEE SECTION" column, refer fo the plate indicated for a further
breakdown of components for that part number. Itfems with indenfed descriptions are components of the non-indented
item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial number or date code
(found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. [tem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, ltem Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired ifem is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source. While the
assemblies may be able to be used inferchangeably, FOR SAFETY'S SAKE, do not mix components or repair kits. Please
confirm the make of the assembly on the machine before ordering or installing replacement parts.

Left and right-hand, front and rear should be determined as though you are sfanding at the Platform Control Console, with
the Platform in stowed position (over the non-steering axle). All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment. Therefore,
specifications, models or equipment are subject to change without nofice, and without incurring obligation fo change,
improve, modify or expand features of previously delivered machines.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the equipment. Please contact
Simon Aerials Customer Service Department with any questions you may have regarding your particular machine, or the
availability of more recent manuals.

New November 1997



MPH 80 SPECIAL ILLUSTRATED PARTS CATALOG

/I
PLATFORM
SECTION 4
BOOM —
SECTION 3

. O
= 1 SUPERSTRUCTURE
— F SECTION 2
‘> / rArt#Aoo 00022E (
UNDERCARRIAGE
SECTION 1

TITLE

PRIMARY MACHINE COMPONENT GROUPS, MPH 80

PART REV.  |DATED SECTION | PLATE NO. | PacE
NO. - NOV.1997




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
This undercarriage for long reach, heavy capacity 2-wheel drive
MP or RP series (MPH 80, MP 95, MP 110, RP 120) with
extendable axles and Tri-Flow Drive Valve system.
1| 354 9780 UNDERCARRIAGE GROUP 1
2 | 237 3300 UNDERCARRIAGE WELDMENT (for two-wheel drive) 1
32328170 EAR, STEER CYLINDER MOUNTING (must be welded in place) 1
4 [ 209 5932 ARM, CENTER STEER (without tow package) 1
(Note: with tow package, also order tow bar pin tube,
part number 210 3600. Welding required.)
5| 08-014100 WASHER, THRUST (1-1/2"1.D., 3-1/2" 0.D.) 2
6 | 208 9962 PIN, STEER ARM (1-1/2" dia. x 19" long) 1
7 | 08-014000 BEARING, SLEEVE (Bronze) (1.50" 1.D., 1.75" 0.D., 1.5" long) 2
8 | 08-050000 FITTING, GREASE (1/8", straight) 3
9 | 08-066300 CAP, GREASE FITTING (White plastic) 3
10 | 07-003095 CAP SCREW, HEX HEAD (1/2"-13 x 3-1/2", Grade 5) 1
11 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
12 | 08-040900 RING, RETAINING (1.5") 1
13| 2328190 DO1.11 CYLINDER, STEER 1
14 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 2
15 | 232 8180 PIN, STEER CYLINDER 2
16 | 08-080500 WASHER, BEARING (1" 1.D., 1-5/8" 0.D., 1/8" thick) 2
17 | 08-070400 BEARING, SLEEVE (Bronze, 1" 1.D., 1-1/4" 0.D., 1/2" long) 4
18 | 219 7360 PIN, LOCK ("L"-type, 2" [51 mm] long) 2
19 | 08-040600 RING, RETAINING (1") 4
20 | 209 1367 TIE ROD (outer) 2
21 | 209 1358 TIE ROD (inner) 2
22 | 08-016800 END, TIE ROD (Right hand thread) (includes grease fitting) 2
23 | 08-016900 END, TIE ROD (Left hand thread) (includes grease fitting) 2
24 | 08-053100 FITTING, GREASE (1/4"-28, Straight) 4
25 | 07-090004 NUT, JAM (1-1/4"-12, Right hand thread) 2
26 | 07-090005 NUT, JAM (1-1/4"-12, Left hand thread) 2
27 | 07-080001 PIN, HITCH (3/4" x 3") 2
28 | 07-090008 CAP SCREW, HEX HEAD (1"-8 x 3-1/2", Grade 8) 2
29 | 07-090009 CAP SCREW, HEX HEAD (1"-8 x 5", Grade 8) 2
30 | 07-090011 NUT, TOP LOCK (1"-8) 2

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Simon Aerials Inc.

SECTION BO1 |.PLATE NO. 40 | PaGE 01 REV. _ [paTED PART

354 9780

13 MAY, 1997 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




; 17
17797 <1
17—3 838,09
13, 14 :
\%3 168, 169,
i 170, 171

Art #B01.40001E

Simon Aerials Inc. TITLE

10600 West Brown Deer Road UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

PART REV. DATED SECTION PLATE NO. PAGE
zo o sz PR 354 9780 M. MR Tsnon goyq feuteno. 4 [PGE g




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
UNDERCARRIAGE ASSEMBLY (continued)
31 | 354 0700 C01.18 SPINDLE ASSEMBLY, FRONT WHEEL 2
32 | 08-014100 WASHER, THRUST (1-1/2"1.D., 3-1/2" 0.D.) 4
33 | 209 1419 PIN, SPINDLE (1-1/2" dia. x 14-5/16" long) 2
34 | 07-004102 CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 8) 2
35 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 2
36 | 08-040900 RING, RETAINING (1-1/2") 4
37 | 08-050500 FITTING, GREASE (1/4"-28, 45°) 4
382091176 TUBE ASSEMBLY, STEER AXLE (inner) 1
39 | 214 2040
TUBE ASSEMBLY, DRIVE AXLE (inner)

1
40 | 209 1329 PLATE, INNER AXLE TUBE WEAR (lower) 2
41 | 07-121300 CAP SCREW, FLAT HEAD (1/2"-13 x 3/4", Sin. Stl.) 4
42 | 230 2270 BEARING PAD AND STOP (inner axle) 8
43 | 07-090035 CAP SCREW, FLAT HEAD (1/2"-13 x 1-1/2", Grade 8) 16
44 | 209 1279 PLATE, INNER AXLE TUBE WEAR (side) 4
45 | 07-121400 CAP SCREW, FLAT HEAD (1/2"-13 x 1-1/4", Sin. Stl.) 8
46 | 209 1181 TUBE ASSEMBLY, STEER AXLE (outer) 1
47 | 08-014000 BEARING, SLEEVE (Bronze) (1.50"1.D., 1.75" 0.D., 1.5" long) 4
48 | 214 2020 TUBE ASSEMBLY, DRIVE AXLE (outer) 1
49 | 209 1334 PLATE, OUTER AXLE TUBE WEAR (lower) 2
50 | 07-121300 CAP SCREW, FLAT HEAD (1/2"-13 x 3/4", Stainless Steel) 6
51 | 209 1297 PLATE, OUTER AXLE TUBE WEAR (side) 2

52 | 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5)
(fo aftach side wear plates. Grind flush after installation) 4
53 | 07-065018 WASHER, HELICAL LOCK (1/2") 4

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Simon Aerials Inc.

SECTION BO1 !PLATE NO. 40 | paGE 02

REV. DATED PART
Lo o F 354 9780

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




91
81 \// 80 .//

82 1

& .
83,84,85,86% ok
80\?% b

168, 169,
170, 171

172, 173,
174,175

Art #B01.40002E

109, 110 \ / Q\ 94; 101 thru 105

39 49, 50

Simon Aerials Inc. TITLE

10600 West Brown Deer Road UNDERCARR'AGE GROUP, MPH 80, MP 95, MP 1 10 (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

i 362- PART REV. DATED SECTION PLATE NO. PAGE
o niszas (W0 364 9780 |- Ny, e BO1! 40 ™02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
UNDERCARRIAGE ASSEMBLY (continued)
57 | 209 0922 RETAINER, AXLE (inner tube lower) (Drill at assembly) 4
58 | 209 0940 RETAINER, AXLE (inner tube upper) (Drill at assembly) 4
59 | 209 0870 RETAINER, AXLE (outer tube lower) (Drill at assembly) 4
60 | 209 0937 RETAINER, AXLE (outer tube upper) (Drill at assembly) 4
61 | 07-004133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 8) 48
62 | 07-061021 WASHER, FLAT (5/8", hardened) 48
63 | 03-493700 SWITCH, LIMIT (side rotary)
(1 normally open, 1 normally closed contacts) 4
64 | 03-494200 ARM, LIMIT SWITCH (Adjustable roller, 1" to 3-3/4" length) 4
65 | 07-121500 CAP SCREW, SOCKET HEAD (#10-24 x 1-3/4", Stnless Sil.) 8
66 | 03-041000 GRIP, CORD (1/2", with .38" o .44" seal) 4
67 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)
(Bulk item. 32 ft [9.8 m] required this application) AR.
68 | 03-473700 HOUSING, TERMINAL (4 conductor) 1
69 | 03-473800 HOUSING, CONNECTOR (4 conductor, male) 1
70 | 03-486000 HOUSING, TERMINAL (2 conductor) 5
71 | 03-735500 HOUSING, CONNECTOR (2 conductor, female) 5
72 | 03-473900 PIN, TERMINAL (#14 - #16 ga. wire) 28
73 | 03-474000 SOCKET, TERMINAL (#14 - #16 ga. wire) 28
74 | 03-474100 SEAL, WIRE (0.079" - 0.110" dia.) 28
75 | 10-060600 CLAMP (G6, 3/8") 8
76 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 6
77 | 07-062014 WASHER, FLAT (1/4") 6
78 | 211 4480 BLOCK, LIMIT SWITCH ACTUATOR (must be welded fo axle tube) 4
79 | 04-060400 CYLINDER, AXLE EXTEND 2
80 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 4
81 | 234 2470 TUBE ASSEMBLY, HYDRAULIC 2
82 | 06-015000 UNION (6 HTX-S) 2
83 | 205 4670 CLAMP, HOSE (2 hole, #4) 2
84 | 07-040015 NUT, HEX (5/16"-18, Grade 5) 2
85 | 07-065015 WASHER, HELICAL LOCK (5/16") 2
86 | 07-062015 WASHER, FLAT (5/16") 2
87 | 209 0977 RETAINER, AXLE EXTEND CYLINDER (Trunnion mount) 4
88 | 07-003092 CAP SCREW, HEX HEAD (1/2"-13 x 2-3/4", Grade 5) 8
89 | 07-065018 WASHER, HELICAL LOCK (1/2") 8
90 | 209 1400 PIN, AXLE CYLINDER (rod end) (1" dia. x 3-3/4" long) 2
91 | 08-040600 RING, RETAINING (1) 4
92 | 07-058123 NUT, FLANGED (Self locking) (3/4"-16, Grade 5) 40

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Simon Aerials Inc.

SECTION BO1 I.PLATE No.40 | PAGE 03

REV.  |DATED PART

354 9780

- 13 MAY, 1997 [NO. Fox 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




168, 169,
170, 171

172, 173,
174, 175

\ >/ .
- \ / x Art #B01.40002E
109, 110 & 94; 101 thru 105

39 49, 50

Simon Aerlals Inc. TITLE

10600 West Brown Deer Road UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

_2R9. PART REV. DATED SECTION PLATE NO. PAGE
2w oo esizezeo | PR 354 Q780 [F oM | fsioron gy g feuen. 4 [PcE g3




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION qry.
UNDERCARRIAGE ASSEMBLY (continued)
93 | 351 0540 DRIVE HUB ASSEMBLY 2
94 | 01-064200 | D03.09 MOTOR, HYDRAULIC 1
95 [ 02-010500 | FO1.07 HUB, TORQUE 1
96 | 01-030900 SEAL 1
97 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2
98 | 07-065018 WASHER, HELICAL LOCK (1/2") 2
99 | 07-004128 CAP SCREW, HEX HEAD (5/8"-11 x 1-3/4", Grade 8) 16
100 | 07-061021 WASHER, FLAT (5/8", hardened) 16
101 | 06-040800 ADAPTER, "0"-RING TO 37° (12 F50X-S) 4
102 | 06-043000 ADAPTER (LONG), "0"-RING TO 37° (6 FF50X-S) 2
103 | 06-039300
ADAPTER, "0"-RING TO 37° (4 F50X-S)
2
104 | 214 1980 TUBE, HYDRAULIC (Drive motor, right) (not shown) 1
105 { 214 1990 TUBE, HYDRAULIC (Drive motor, left) (not shown) 1
106 | 214 2270 CARRIER, HOSE (drive axle, leff) 1
107 | 214 2280 CARRIER, HOSE (drive axle, right) 1
108 | 209 1486 FLAT, DRIVE HOSE CARRIER (must be welded to drive tubes) 2
109 | 07-003086 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/4", Grade 5)
(to attach hose carriers) 4
110 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
111 | 06-033800 90° ELBOW, BULKHEAD UNION (12 WETX-S) 2
112 | 217 6990 WASHER (modified Fender Washer 10-002600,
1/2"1.D., 2" 0.D.) 2
113 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 1

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

SECTION PLATE NO. PAGE REV. DATED PART
BO]I. " 40 l 04 = I 13 MAY, 1997 {NO.

354 9780

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




83, 84, 85, 86%

ST AR
b avs&&\

82 1 91
>
87

168, 169,
170, 171

172,173,
174, 175

. - 4
109, 110 \ / Q\ 94; 101 thru 105

39 49, 50

Simon Aerials Inc. TITLE

10600 West Brown Deer Road UNDERCARR'AGE GROUP, MPH 80, MP 95, MP ] 10 (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

-362- PART REV. DATED SECTION PLATE NO. PAGE
g:x%(xgghsl?;%;zm 362:8280 NO. 354 97 80 = I 13 MAY, 1997 BO ] ! 40 l 04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
UNDERCARRIAGE ASSEMBLY (continued)

117 | 04-008700 | D02.01 SWIVEL, HYDRAULIC 1

118 | 210 1030 STOP, SWIVEL 2

119 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4

120 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
Ports 1 and 2, Hydraulic Swivel top section:

121 | 06-047700 45° ELBOW, "0"-RING TO 37° (16 V50X-S) 2
Port 3, top section:

122 | 06-047100 45° ELBOW, "0"-RING TO 37° (8 V50X-S) 1
Ports 4 and 5, top section:

123 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 2

124 | 06-047000 45° ELBOW, "0"-RING TO 37° (6 V50X-S) 1
Port 6, top section:

125 | 06-095100 PLUG, HEX SOCKET "0”-RING (8 HP50N-S) 1
Center port, top section:

126 | 03-045000 REDUCER (3/4" to 1/2") 1

127 | 03-041000 GRIP, CORD (1/2", with .38" to .44" seal) 1
Port 1, Hydraulic Swivel bottom section:

128 | 06-045800 90° ELBOW, "0"-RING TO 37° (16 C50X-S) 1
Port 2, bottom section:

129 | 06-045800 90° ELBOW, "0"-RING TO 37° (16 C50X-S) 1
Port 3, bottom section:
130 | 06-050100 BRANCH TEE, MALE "O"-RING (8 S50X-S) 1
131 | 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 2
Ports 4 and 5, bottom section:
132 | 06-044700 90° ELBOW, "0"-RING TO 37° (6-8 C50X-S) 2
Port 6, bottom section:

133 | 06-095100 PLUG, HEX SOCKET “0”-RING (8 HP50N-S) 1
Center port, bottom section (for electrical swivel):

134 | 11-020010 NIPPLE, PIPE THREAD (3/4" NPT x 2" long) 1

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

SECTION BO1 !PLATE NO. 40 | pacE 05

o e 2 354 9780

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172




118
119
166 /120
™ P
]67/% C—117; 121
T-—_ <& thru134

138

160, 161,
162

K

e
143, 144,/

145 14

Art #B01.40003E

Optional Swing

180 Bearing Cover

180

With optional Qil Bath
Swing Bearing

el

Tosoowesmonoeerrood |- UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)
Milwaukee Wisconsin 53224 USA
zow g nesen PR 354 9780 |- [N | Tsron gl 4 [ g




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
UNDERCARRIAGE ASSEMBLY (continued)
135 | 206 7559 ADAPTER, HYDRAULIC TO ELECTRICAL SWIVEL 1
136 | 03-438500 SWIVEL ASSEMBLY, ELECTRICAL (6 circuit) 1
137 | 03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
(Bulk item, order as needed. 23 ft [7.0 m] required here.) AR.
138 | 11-007006 ROD, THREADED (1/2"-13 x 3 ft section. Need 18" here.) 1
139 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 1
140 | 07-065018 WASHER, HELICAL LOCK (1/2") 1
141 | 351 6830 C12.01 SELECTOR VALVE ASSEMBLY (Steer/ Axle extend) 1
142 | 10-042400 KNOB, BALL (Plastic) 1
143 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 4
144 | 07-065016 WASHER, HELICAL LOCK (3/8") 4
145 | 07-062016 WASHER, FLAT (3/8") 4
146 | 355 3080 C12.08 VALVE ASSEMBLY, DRIVE 1
147 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 4
148 | 07-065016 WASHER, HELICAL LOCK (3/8") 4
149 | 236 1790 BRACKET, VALVE MOUNTING 1
150 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 4
151 | 07-062016 WASHER, FLAT (3/8") 8
152 | 07-050016 NUT, LOCK (3/8"-16) 4
153 | 06-033300 90° ELBOW, BULKHEAD UNION (4 WETX-S) 2
154 | 06-033500 90° ELBOW, BULKHEAD UNION (6 WETX-S) 2
155 | 06-033800 90° ELBOW, BULKHEAD UNION (12 WETX-S) 4
156 | 06-054300 RUN TEE, 37° FEMALE SWIVEL NUT (4 R6X-S) 1
157 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X-S) 1
158 | 355 3070 HOSE KIT, 2WD UNDERCARRIAGE 1
159 | 205 4670 CLAMP, HOSE (2 hole, #4) 2
160 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
161 | 07-065014 WASHER, HELICAL LOCK (1/4") 2
162 | 07-062014 WASHER, FLAT (1/4") 2
163 | 10-113000 PROTECTOR, HOSE (Rubber, 8" x 12" x 1/8") 4
164 | 03-064700 TIE, CABLE (14-1/2" [37 cm] long) 16
165 | 03-066400 TIE, CABLE (20" [51 cm] long) 8
The following items are not included in the Undercarriage Assembly:

166 CAP SCREW, HEX HEAD (Swing bearing fo superstructure)

07-004158 (3/4"-10 x 4-1/2", Grade 8) 20

07-004162 (3/4"-10 x 6", Grade 8) 11
167 | 209 3349 SPACER 11
TITLE Simon Aerials Inc.

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD) 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE . DATED PART -362-
BO1™™°40 ™06 ™ - " o0 fo’ 354 9780 | it




138

160, 161,
162

143, 144/ /

145 14

Art #B801.40003E

o

150, 151, '|52

117; 121
thru 134

149\

Optional Swing

180 Bearing Cover

180

With optional Oil Bath
Swing Bearing

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

o 354 9780

REV.

[ aTED

SECTION PLATE NO. PAGE
A oo T BOT! 40 '™ 06




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qary.
Note: Tires should be replaced in axle pairs. When replacing tires,
or tire and wheel assemblies, it is important that left and right sides
of a single axle match in tire type. Refer fo tire descriptions below:
168 | 350 9180 TIRE AND WHEEL ASSEMBLY, STEER (Liquid filled) 2
169 | 02-003700 TIRE (15-22.5, 16 Ply, Tubeless, non-directional tread) 1
170 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
171 | 02-047000 INNER TUBE 1
Or...
168 | 351 2060 TIRE AND WHEEL ASSEMBLY, STEER (Foam filled) 2
169 | 02-003700 TIRE (15-22.5, 16 Ply, Tubeless, non-directional tread) 1
170 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
or...
168 | 351 1440 TIRE AND WHEEL ASSEMBLY, STEER (Liquid filled) 2
169 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional fread) 1
170 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
171 | 02-047000 INNER TUBE 1
or...
168 | 351 2050 TIRE AND WHEEL ASSEMBLY, STEER (Foam filled) 2
169 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional fread) 1
170 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
or...
169 | 02-038600 TIRE, NON MARKING (Optional 12" x 20" solid tire) 2
170 | 02-043900 WHEEL ASSEMBLY (Two piece, 20" x 8") 2
172 | 351 1440 TIRE AND WHEEL ASSEMBLY, DRIVE (Liquid filled) 2
173 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional fread) 1
174 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
175 | 02-047000 INNER TUBE 1
or...
172 | 351 2050 TIRE AND WHEEL ASSEMBLY, DRIVE (Foam filled) 2
173 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional fread) 1
174 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
or...
173 | 02-038600 TIRE, NON MARKING (Optional 12" x 20" solid tire) 2
174 | 02-043900 WHEEL ASSEMBLY (Two piece, 20" x 8") 2

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Simon Aerials Inc.

SECTION PLATE NO. PAGE REV. DATED PART
BO1/™E40 e Q7 [ . I8 e [

354 9780

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




83, 84, 85, 86> <

80\? &
N
a

82 1 91
81 %/ﬁ’/ 80 .//

168, 169,
170, 171

172, 173,
174, 175

Art #B801.40002E

\ > [ .
109, 110 & 94; 101 thru 105

39 49, 50

Simon Aerials Inc. TITLE

10600 West Brown Deer Road UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

REV. DATED SECTION PLATE NO. PAGE
s oo desezazo | PR 354 9780 [f- oM | fsieton gy g [eutene. gy [PcE iy




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
The following optional items are available:

176 | 208 8419 PAN, SWING BEARING OIL 1
177 | 10-005500 SEAL, BEARING (Bulk item, order as needed.

17 Ft [5.2 M] used in this application) A.R.
178 | 09-047600 CLAMP KIT, SEAL (1/2" wide stainless steel, with hardware)

(50 Ft [15.2 M] in kit is sufficient for two applications) A.R.
179 | 01-040400 "0"-RING 18
180 | 237 1770 GUARD, SWING BEARING 2
181 | 07-044014 NUT, ACORN (1/4"-20) 8
182 | 07-062014 WASHER, FLAT (1/4") 8
183 | 10-042700 BOOT, STEER CYLINDER (not shown) (3" I.D., 4.5" 0.D., 10" long) 1
184 | 09-008500 CLAMP, HOSE (3-1/2", worm type) 1
185 | 09-008700 CLAMP, HOSE (4-1/2", worm fype) 1
186 | 03-472100 STRAP, GROUNDING (not shown) 1
187 | 07-058400 NUT, LUG (1/2"-13, Grade 8) 1

TITLE

UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)

Simon Aerlals Inc.

SECToN B3y ] |.PLATE 40 | pAce 08 =

oo o 7 354 9780

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




180 Bearing Cover
181,
118 jF/ 182
119
LN 81 120 180
N
: Y With optional Oil Bath
A 117; 121 : ;
167 ~-_  <J 134 Swing Bearing

160, 161, 138

162
159

\0"

:
143, 1 44,/

145 14

——— ’ v
N
147, 148 —_ N

150, 151, 152

Art #801.40003E

149 \@

Optional Swing

~““§\\‘

Simon Aerials Inc. TITLE
10600 West Brown Deer Road UNDERCARRIAGE GROUP, MPH 80, MP 95, MP 110 (2WD)
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

a62.8280 | PART REV.  |DATED SECTION [ PLATE NO. | PAGE
g:x%(xgcshsl?g ;2]4 NO. 354 97 80 = 13 MAY, 1997 BO ] . 40 08




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qary.
1| 354 9310 ENGINE GROUP 1
2| 355 3020 C04.44 ENGINE ASSEMBLY 1
3| 355 3090 SHEET METAL GROUP
4| 231 6040 VENT, ENGINE AIR (on front of superstructure) 1
used with Deutz F4L 912 engine and optional
Shotblast Package
5] 234 4680 PANEL, ROOF (Right) 1
used with Deutz F4L 912 engine
6| 218 3450 VENT, ENGINE AIR (“*Pagoda”, on roof panel) 1
71 209 1543 PANEL, ROOF (Left) 1
8| 2307190 SIDE PANEL (on left side of superstructure)
(narrow panel to left of doors) 1
9| 2307220 DOOR ASSEMBLY (on left side os superstructure)
(right hinged, no laich cufouts) 1
10| 230 7240 SIDE PANEL (on left side of superstructure)
(wide panel to right of doors, with fuel filler cutout) 1
11| 236 9420 DOOR ASSEMBLY (on left side of superstructure)
(left hinged, with laich cutouts) 1
12| 237 1870 SIDE PANEL (on right [engine] side of superstructure)
(narrow panel to left of doors) 1
13| 237 1880 PAD, INSULATION (on right [engine] side of superstructure)
(on side panel 237 1870) 1
14| 237 1890 DOOR ASSEMBLY (on right [engine] side of superstructure)
(left hinged, with latch cutouts) 2
15| 237 1900 PAD, INSULATION (on right [engine] side of superstructure)
(on door assembly 237 1890) 2
16| 237 1910 DOOR ASSEMBLY (on right [engine] side of superstructure)
(right hinged, no latch cutouts) 2
17| 237 1920 PAD, INSULATION (on right [engine] side of superstructure)
(on door assembly 237 1910) 2
18| 237 1930 CENTER PANEL (on right [engine] side of supersiructure)
(narrow panel between doors) 1
19| 237 1940 PAD, INSULATION (on right [engine] side of superstructure)
(on center panel 237 1930) 1
20| 237 1950 SIDE PANEL (on right [engine] side of superstructure)
(narrow panel fo right of doors) 1
21| 237 1960 PAD, INSULATION (on right [engine] side of supersiructure)
(on side panel 237 1950) 1
22 | 07-044014 NUT, ACORN (1/4"-20, grade 5, low crown, stainless steel) 45
23| 07-050014 NUT, LOCK, (1/4"-20, Grade 5) 45
24 | 10-005700 WASHER, FENDER (5/16) 45
25 | 10-269600 LATCH, COMPRESSION (with key lock) 6

TITLE

SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)

Terex Aerials Inc.
10600 West Brown Deer Road

SECTION BO2| PLATE NO. 66 | PAGE 01

REV.

Pars Phone 1-601-393-1205

[oaTED
Fax 601-393-1701

- 10 NOV. 1997

PART
NO.

Milwaukee Wisconsin 53224 USA




] 4 Art # BO2.66005E

22, 29
23,
24
s | SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
Sl S o] BO2I 066 1 01




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
26 | 354 9290 SUPERSTRUCTURE GROUP 1
27 | 237 3530 SUPERSTRUCTURE WELDMENT 1
28 | 354 5390 SPEED REDUCER (Swing drive) ASSEMBLY 1
29 | 01-240000 MOTOR, HYDRAULIC SWING 1
30 | 02-049300 REDUCER, SWING (Planetary gear type) 1
31 | 01-013800 VALVE, SHUTTLE 1
32 | 354 5370 HYDRAULIC TUBE ASSEMBLY

(Approx. 13.8" [35 cm] long) 1
33 | 354 5380 HYDRAULIC TUBE ASSEMBLY (Approx. 17.7" [50 cm] long) 1
34 | 06-048500 RUN TEE, MALE "O"-RING TO 37° (6 R50X-S) 2
35 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 2
36 | 06-079000 CONNECTOR, SWIVEL NUT (6 F650X-S) 1
37 | 06-090800 REDUCER/ EXPANDER (10-6 F50 G5-S) 2
38 | 06-191900 ADAPTER, "0"-RING TO 37° (6-4 F50X-S) 1
39 | 07-003086 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/4", Grade 5) 2
40 | 07-065018 WASHER, HELICAL LOCK 2
41 | 08-066300 CAP, GREASE FITTING (White plastic) 1
42 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 2
43 | 233 8820 RING, ECCENTRIC 1
44 | 2141070 PLATE, ECCENTRIC LOCK 1
45 | 209 6362 SPACER, SPEED REDUCER SUPPORT 4
46 | 209 3349 SPACER, SWING BEARING 11
47 | 07-008131 CAP SCREW, SOCKET HEAD (5/8"-11 x 2-1/2", Grade 8) 4
48 | 07-061021 WASHER, FLAT (5/8" SAE, hardened) 4
49 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 2
50 | 07-065016 WASHER, HELICAL LOCK (3/8") 2
51 | 07-062016 WASHER, FLAT (3/8") 4
52 | 207 5857 RETAINER, HYDRAULIC SWIVEL (includes two halves) 1
53 | 207 5833 SPACER, SWIVEL LOCK 2
54 1 210 1030 STOP, HYDRAULIC SWIVEL (bolts to swivel) 2
55 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 2
56 | 07-062018 WASHER, FLAT (1/2"%) 2
57 | 10-002600 WASHER, FENDER (1/2"1.D., 2" 0.D.) 2
58 | 205 4670 CLAMP (for 2 #4 hoses) 1
59 | 07-040015 NUT, HEX (5/16"-18, Grade 5) 1
60 | 07-065015 WASHER, HELICAL LOCK (5/16") 1
61 | 07-062015 WASHER, FLAT (5/16") 1

TITLE

SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)

SECTION BOZI PLATE NO. 66 | PacE 02

REV.  |DATED PART
= 10NOV. 1997 [NO.

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1205
Fax 601-393-1701




Art # B02.66001E

TITLE
Terex Aeriols Inc.
Toochariose. SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA | SEoTo I SLATE NG I Py
Parts Phone 1-601-393-1205 PART REV. DATED ECTION .
Fax 601-393-1701 NO. = 10 NOV. 1997 802 . 66 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
SUPERSTRUCTURE GROUP (continued)
62| 3534430 C11.03 TANK ASSEMBLY, FUEL 1
63| 10-001900 ' CAP, FUEL TANK FILLER (Vented, Anti-surge) 1
64| 07-040018 NUT, HEX (1/2"-13, Grade 5) 8
65| 07-065018 WASHER, HELICAL LOCK (1/2") 8
66| 07-062018 WASHER, FLAT (1/2") 8
67| 07-061021 WASHER, FLAT (5/8", SAE, hardened) 8
68| 355 3050 C10. 02 TANK ASSEMBLY, HYDRAULIC 1
69| 10-002100 CAP, HYDRAULIC TANK FILLER 1
70| 01-224900 D07.101 PUMP, EMERGENCY HYDRAULIC 2
71 01-226000 FILTER, HIGH PRESSURE (10 micron, #6 SAE poris) 1
72| 03-010001 BATTERY (12 Volt DC, 95 Amp) 2
73| 03-487500 TERMINAL, BATTERY 2
74| 03-064300 HOLD DOWN, BATTERY 2
75| 201 8274 ROD, THREADED (3/8"-16 x 8" long) 4
76| 10-112900 PROTECTOR, BATTERY (Neoprene, 7" x 11" x 1/8") 2
77| 03-701600 CABLE, BATTERY (Red, 34" [0.85 m] long) 2
03-701800 CABLE, BATTERY (Red, 50" [1.2 m] long) 1
78| 03-701700 CABLE, BATTERY (Black, 16" [40.6 cm] long) 2
79| 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
80| 07-065016 WASHER, HELICAL LOCK (3/8") 1
81| 07-062016 WASHER, FLAT (3/8") 1
e SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL) Tcamte
MIIchuketla1 Wl'fc%n]snlg 9533%3 5IJSA
SECTION BO2 .I PLATE NO. 66 | PaGE 03 REV. _ IDI:TS?\‘OV. oo :gl.zr Pars Phone 101




Art # B02.66001E

TITLE
Terex Aerials Inc.
10800 West Brown Deer Road SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
Milwaukee Wi in 53224 USA
Pars Phon 1.601-393.1205 PART REV. | DATED SECTION | PLATE NO. | PAGE
Fax 601-393-1701 NO. = 10 NOv. 1997 B02 66 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qary.
SUPERSTRUCTURE GROUP (continued)
82 | 03-493700 SWITCH, LIMIT (Side rotary,
one normally open, one normally closed contact) 1
83 | 03-736100 HUB, LIMIT SWITCH ARM 1
84 | 201 0906 ARM, LIMIT SWITCH (Stainless steel rod) 1
85| 07-121500 CAP SCREW, SOCKET HEAD (#10-24 x 1-3/4", Stainless steel) 2
86 | 07-062011 WASHER, FLAT (#10) 2
87 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal) (not shown) 1
88 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG) (not shown)
(Bulk item, 16 ft [4.9 m] required this application) AR
89 | 03-719300 CABLE, ELECTRICAL (8 conductor, braided)
(Bulk item, 110 ft [33.5 m] required this application) AR.
90 | 03-731500 PLUG, ELECTRICAL (9 pin) (not shown) 1
91 | 03-739300 BOOT, ELECTRICAL PLUG (not shown) 1
92 | 03-473800 PLUG, TERMINAL (4 conductor) (not shown) 1
93 | 03-474000 SOCKET, TERMINAL (#14 - #16 ga. wire) (not shown) 4
94 | 03-474100 SEAL, WIRE (0.079" - 0.110" dia.) (not shown) 4
95| 04-057800 | D09.45 CYLINDER, BOOM LIFT 1
96 | 01-222000 VALVE, COUNTERBALANCE (Holding valve) (10:1 ratio.
Factory set at 4900 psi [338 bar] [344.5 kg/ cm?]) 1
97 | 06-090900 REDUCER/ EXPANDER (10-8 F50G5-S) 2
98 | 06-044800 90° ELBOW, "0"-RING TO 37° (8 C50X-S) 2
99 | 08-050000 FITTING, GREASE (1/8" NPT, straight) (base end) 1
100 | 08-066300 CAP, GREASE FITTING (White plastic) 2
101 | 209 1619 PIN, LIFT CYLINDER (base end) 1
102 | 07-003094 CAP SCREW, HEX HEAD (1/2"-13 x 3-1/4", Grade 5) 1
103 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
104 | 08-041000 RING, RETAINING (1-3/4") 2
105 | 208 9186 PIN, LIFT CYLINDER (1.75" x 10.44") (rod end) 1
106 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
107 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
108 | 08-041000 RING, RETAINING (1-3/4") 2
109 | 08-050500 FITTING, GREASE (1/8", 45°) 1
110 | 04-056700 | D10.16 CYLINDER, MASTER LEVEL 1
111 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 2
112 | 06-039800 ADAPTER, "0"-RING TO 37° (6 F50X-S) 1
113 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1
114 | 08-050500 FITTING, GREASE (1/8", 45°) (Base end) 1
115 | 08-050000 FITTING, GREASE (1/8", straight) (Rod end) 1
116 | 08-066300 CAP, GREASE FITTING (White plastic) 2
117 | 206 8879 PIN, MASTER CYLINDER (1.25" x 7.38") (base end) 1
118 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
119 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1

TITLE

SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)

Terex Aerials Inc.

SECTION BOZI PLATE NO. 66 | pacE 04 REV. _

| DATED
10 NOV. 1997

PART
NO. Fox 601-393-1701

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-601-393-1205




Art # B02.66002E

TITLE
Terex Aerials Inc.
fows s, SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA ” l ATED SECTION | SATENG | SAGE
Paris Phone 1-601-393-1205 PART REV. .
Fax 601-393-1701 NO. - 10 NOV. 1997 Boz . 66 04




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qary.
SUPERSTRUCTURE GROUP (continued)

120 [ 08-040700 RING, RETAINING (1-1/4") 2
121 | 206 8864 PIN, MASTER CYLINDER (1.25" x 6.13") (rod end) 1
122 | 04-028202 VALVE, RELIEF 2
123 | 354 9160 C08.27 PLATFORM CONTROL BOX ASSEMBLY (special,

for remote actuation of boom tip rofary actuator functions) 1
124 | 355 1260 GROUND CONTROL ASSEMBLY 1
125 | 2353130 STAND, GROUND CONTROL 1
126 | 07-050016 NUT, TOP LOCK (3/8"-16, Grade 5) 4
127 | 07-062016 WASHER, FLAT (3/8") 4
128 | 07-062018 WASHER, FLAT (1/2"%) 4
129 | 2354390 BRACKET, FILTER MOUNTING 1
130 | 01-237500 FILTER, HYDRAULIC

(High pressure, in line, 6000 psi [414 bar] non-bypass) 1
131 | 01-237501 ELEMENT, FILTER 1
132 | 06-045800 90° ELBOW, "0"-RING TO 37° (16 C50X-S) 2
133 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 3
134 | 07-065016 WASHER, HELICAL LOCK (3/8") 3
135 | 07-062016 WASHER, FLAT (3/8") 3
136 | 354 2500 C03.204 PANEL ASSEMBLY, GROUND ELECTRICAL 1
137 | 07-003026 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/4", Grade 5) 4
138 | 07-062015 WASHER, FLAT (5/16") 8
139 | 07-050015 NUT, LOCK (5/16"-18, Grade 8) 4
140 | 3551280 €02.50 MANIFOLD ASSEMBLY 1
141 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 2
142 | 07-062016 WASHER, FLAT (3/8") 6
143 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 2
144 | 07-003089 CAP SCREW, HEX HEAD (1/2"-13 x 2", Grade 5) 1
145 | 07-062018 WASHER, FLAT (1/2") 1
146 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
147 | 355 1320 C12.07 VALVE ASSEMBLY, PLATFORM TILT/ ROTATE 1
148 [ 07-003061 CAP SCREW, HEX HEAD (3/8"-16 x 4-3/4", Grade 5) 2
149 [ 07-062016 WASHER, FLAT (3/8") 4
150 [ 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 2
151 | 355 1290 E08.03 ALARM PACKAGE ASSEMBLY 1
152 | 07-062014 WASHER, FLAT (1/4") 8
153 | 07-050014 NUT, LOCK (1/4"-20, Grade 8) 4
154 | 354 2830 C06.202 PENDANT, REMOTE CONTROL 1
e SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL) A 1 o ot
el

SECTION B02| PLATE N0.66 | PacE 05 REV. _ |DA;T§II)\IOV.1997 Eﬁ'.“ Pars Phone 1601




132

130,
131

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1205
Fax 601-393-1701

147 thru 150

> 137
\@%/

SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
SECTION BO2 | PLATE NO. 66 | PaGE 05




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qary.
SUPERSTRUCTURE GROUP (continued)
155 | 209 1626 PIN, BOOM PIVOT (2-3/4" x 24-3/16") 1
156 | 217 6930 BUSHING, BOOM PIVOT 2
157 | 213 1880 WASHER, THRUST 2
158 | 08-043300 RING, RETAINING (2-3/4") 2

TITLE

SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)

) GE ] PART
=0 B2 66 T 06]™ - ™eroy 100 16

Terex Aerials inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1205
Fax 601-393-1701




Art # B02.66002E

TITLE
Terex Aerials Inc.
Toax doasie. SUPERSTRUCTURE ASSEMBLY, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA l o I STENG | oAGE
Parts Phone 1-601-393-1205 PART REV. DATED SECTION LA .
Fax 601-393-1701 NO. - 10 NOV. 1997 Boz . 66 06




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 BOOM GROUP 1
354 9280 For S/N BAA 00103 and 104 (Special version without platform,
and with “Simcon” controls)
2 BOOM ASSEMBLY 1
355 3000 For S/N BAA 00103 and 104 (Special version without
platform, and with “Simcon” controls)
312102280 BOOM WELDMENT, BASE 1
4 | 234 7890 PLATE, MOVING ANCHOR SUPPORT 1
5 | 208 8626 PAD, WEAR (Base boom bottom rear)
(9" [229 mm] x 10" [254 mm]) 1
6 | 208 8600 PAD, WEAR (Base boom top rear) (4" x 8" [102 x 203mm])| 1
7 | 208 8530 PLATE, WEAR PAD MOUNTING 1
8| 208 8619 PAD, WEAR (Base boom side) (4" x 10" [102 x 254 mm]) 4
9| 208 0383 SHIM, SIDE WEAR PAD AR.
10 [ 07-047021 NUT, HEX JAM (5/8"-11, Grade 5) 14
11 | 07-003123 CAP SCREW, HEX HEAD (5/8"-11 x 3/4", Grade 5) 8
12 | 07-003126 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 4
13 | 07-003129 CAP SCREW, HEX HEAD (5/8"-11 x 2", Grade 5) 2
14 | 07-065021 WASHER, HELICAL LOCK (5/8") 14
15| 208 9126 ANCHOR, RETRACT ROPE 1
16 | 07-003129 CAP SCREW, HEX HEAD (5/8"-11 x 2", Grade 5) 6
17 | 07-065021 WASHER, HELICAL LOCK (5/8") 6
18 | 208 6273 WIRE ROPE ASSEMBLY (Boom retract)
(3/8" [9.5 mm] x 343" [8.7 m] long) 2
19 | 07-040022 NUT, HEX (3/4"-10, Grade 5) 2
20 | 08-016600 COLLAR, CLAMPING (3/4") (RING, LOCK) 2
21 | 03-735600 SWITCH, LIMIT (Side rotary, positive break) 1
22 | 03-736500 ARM, LIMIT SWITCH (3", fixed roller) 1
23 | 03-041000 GRIP, CORD (Plastic, 1/2", with .38" fo .44" seal) 1
24 | 07-008355 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/2", Grade 8) 2
25 | 10-060600 CLAMP, WIRE (#6) 3
26 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 3
27 | 07-062014 WASHER, FLAT (1/4") 3
28 CLAMP, HOSE 4
218 5280 13 holes, 4.6" x 2.9" (with “Simcon” controls)
29 | 2181180 BAR, HOSE CLAMP COMPRESSION (holes not countersunk) 3

TITLE

BOOM GROUP, MPH 80 (SPECIAL)

Simon Aerials Inc.

SECTION BO3 .I PLATE NO. 1 6 | PaGE 01

REV.

{DATED PART
= 13 MAY, 1997 |NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




116

63, 64\, 13, 14

30, 31 Q;
a

Art # B03.46001E

Simon Aerials Inc. TITLE BO M GROUP MPH 80

10600 West Brown Deer Road

Milwaukes Wisconsin 53224 USA 0 ! (SPEC|AL)

Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280 | PART REV.  |DATED SECTION [ PLATE NO. [ PacE

Fax 414-355-3172 NO. = 13 MAY, 1997 B03 . 46 0 1




PARTS LIST

SEE

ITEM |  PART NO SECTION DESCRIPTION Qry.
BOOM GROUP (continued)
BOOM ASSEMBLY (continued)
30 CAP SCREW, HEX HEAD 6
07-003055 3/8"-16 x 3-1/2", Grade 5 (for 2.9" high clamps)

31 | 07-062016 WASHER, FLAT (3/8") 12
32 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 6
33 | 07-062015 WASHER, FLAT (5/16") 2
34 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2
35 | 2301010 PAD, WEAR (Moving anchor) (8.5" x 11" x.12") 1
36 | 07-017045 CAP SCREW, BUTTON HEAD (3/8"-16 x 1", Grade 5) 4
37 | 07-062016 WASHER, FLAT (3/8") 8
38 | 07-050016 NUT, TOP LOCK (3/8"-16, Grade 5) 4
39 | 234 4100 CYLINDER ASSEMBLY, TELESCOPE 1
40 | See index D19.27 CYLINDER, TELESCOPE 1
41 | 208 9072 BRACKET, EXTEND ROPE SHEAVE 1
42 | 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 2
43 | 06-040100 ADAPTER, “0”-RING TO 37° (6 F50X) 2
44 | 208 9238 PIN, TELESCOPE CYLINDER (Rod end) (2.0" x 14.56") 1
45 | 08-041100 RING, RETAINING (2") 2
46 | 08-016300 SHEAVE, EXTEND ROPE (12" [305 mm] 0.D.) (Brass sleeve

must be removed and replaced with Item 47, below) 2
47 | 208 9027 BEARING, WIRE ROPE SHEAVE (Black Nylon) 2
48 | 208 9014 SHAFT, EXTEND ROPE SHEAVE 1
49 | 213 0600 BEARING, THRUST 3
50 | 208 8949 PLATE, ROPE SHEAVE RETAINER 2
51 | 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 4
52 | 07-065016 WASHER, HELICAL LOCK (3/8") 4
53 | 208 6288 WIRE ROPE ASSEMBLY (Boom extend) (includes pins)

(5/8" [15.9 mm] x 585" [14.8 m] long) 2
54 | 07-040025 NUT, HEX (1-1/4"-7, Grade 5) 2
55 | 08-016700 COLLAR, CLAMPING (1-1/4") (Lock ring) 2
56 | 208 9032 PIN, WIRE ROPE RETAINING 3
57 | 08-041200 RING, RETAINING (“C"-Clip, 5/8") 6
58 | 208 8921 PAD, TELESCOPE CYLINDER WEAR

(3" [76 mm] x 7" [178 mm]) 1
59 | 07-015129 MACHINE SCREW, FLAT HEAD (5/8"-11 x 2", Grade 5) 2
60 | 07-047021 NUT, HEX JAM (5/8"-11, Grade 5) 2
61 | 07-065021 WASHER, HELICAL LOCK (5/8") 2
62 | 209 3376 COVER, ACCESS 1
63 | 07-003123 CAP SCREW, HEX HEAD (5/8"-11 x 3/4", Grade 5) 2
64 | 07-050021 NUT, LOCK (5/8"-11, Grade 5) 2

TITLE

BOOM GROUP, MPH 80 (SPECIAL)

Simon Aerials Inc.

SECTION BO3| PLATE NO. 46 | PaGE 02 REV.

[ DATED PART

= 13 MAY, 1997 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconslin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




-
29
28/

~;
% '\6
'i Sl

3
{

:?'33,138/?3 / | 9

63, 64\: 13, 14l 10

62

Art # B03.46001E

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

e BOOM GROUP, MPH 80 (SPECIAL)
:gl.u REV.. |$;T;z(’1997 SECTION BOS!PLATE NO. 46 [ PAGE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
BOOM GROUP (continued)
BOOM ASSEMBLY (continued)

65 | 2096119 BOOM WELDMENT, MID (includes rope sheave and

cylinder mounting pin caps) 1
66 | 07-004137 CAP SCREW, HEX HEAD (5/8"-11 x 4", Grade 8) 4
67 | 07-061021 WASHER, FLAT (5/8", SAE) 4
68 | 07-004137 CAP SCREW, HEX HEAD (5/8"-11 x 4", Grade 8) 4
69 | 07-061021 WASHER, FLAT (5/8", SAE) 4
70 | 208 8994 SHEAVE, RETRACT ROPE (7.38" [187 mm] 0O.D.) (Brass

sleeve must be removed and replaced with ltem 71, below)| 2
71 | 208 9027 BEARING, WIRE ROPE SHEAVE (Black Nylon) 2
72 | 208 9003 SHAFT, RETRACT ROPE SHEAVE 1
73 | 213 0600 BEARING, THRUST 4
74 | 07-090020 PIN, ROLL (1/2" x 3") 1
75 | 08-055300 COLLAR, CLAMPING (2.5") 2
76 | 208 9223 RETAINER, WIRE ROPE 3
77 | 208 8592 PAD, WEAR (Mid boom top front)

(4" [102 mm] x 10" [254 mm]) 2
78 | 208 8570 PAD, WEAR (Mid boom bottom front)

(4" [102 mm] x 8" [203 mm]) 1
79 | 209 2364 BLOCK, MOUNTING 1
80 | 07-047021 NUT, HEX JAM (5/8"-11, Grade 5) 4
81 | 07-015127 CAP SCREW, FLAT HEAD (5/8"-11 x 1-1/2", Grade 5) 2
82 | 07-003031 CAP SCREW, HEX HEAD (5/8"-11 x 2-1/2", Grade 5) 4
83 | 07-065021 WASHER, HELICAL LOCK (5/8") 4
84 | 208 8655 PAD, WEAR (Mid boom bottom rear)

(7" [178 mm] x 8" [203 mm]) 1
85 | 208 8644 PAD, WEAR (Mid boom top rear)

(4" [102 mm] x 7" [178 mm]) 1
86 | 208 8631 PAD, WEAR (Mid boom side) (3" [76 mm] x 8" [203 mm]) 4
87 | 208 0383 SHIM, SIDE WEAR PAD A.R.
88 | 07-047021 NUT, HEX JAM (5/8"-11, Grade 5) 14
89 | 07-003123 CAP SCREW, HEX HEAD (5/8"-11 x 3/4", Grade 5) 12
90 | 07-003126 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 2
91 | 07-065021 WASHER, HELICAL LOCK (5/8") 14
92 | 2102190 PAD, WEAR (Moving anchor support, bottom and side) 1
93 | 208 0752 PAD, WEAR (Moving anchor, top)

(2" [51 mm] x 7" [178 mm]) 1
94 | 07-003091 CAP SCREW, HEX HEAD (1/2"-13 x 2-1/2", Grade 5) 5
95 | 07-062018 WASHER, FLAT (1/2") 10
96 | 07-058400 5

NUT, LOCK (1/2"-13, Grade 8)

TITLE

BOOM GROUP, MPH 80 (SPECIAL)

Simon Aerials Inc.

SECTIoN B 03 .rPLATE NO. 46 [ PAGE 03

REV.

[oaTeD PART
13 MAY, 1997 |NoO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




40, 42, 43

94 95 88,90,

&ss 91

Ant # B03.46002E

Simon Aerials Inc. TITLE

10600 West Brown Deer Road BOOM GROUP, MPH 80 (SPEC'AL)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

24 Hr (Machingy 414-362-8280 | PART REV.  [DATED SECTION [ PLATE No. [ Pace

Fax 414-355-3172 NO. T 13 MAY, 1997 803 . 46 03




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
BOOM GROUP (continued)
BOOM ASSEMBLY (continued)

97 | 209 6085 BOOM WELDMENT, TIP 1
98 | 208 9069 ANCHOR, WIRE ROPE 1
99 | 07-004129 CAP SCREW, HEX HEAD (5/8"-11 x 2", Grade 8) 2
100 | 07-065021 WASHER, HELICAL LOCK (5/8") 2
101 | 208 9131 PIN, RETRACT ROPE ANCHOR 1
102 | 07-070506 PIN, COTTER (0.125" x 1.25") 2

103 | 208 8567 PAD, WEAR (Tip boom fop front)
(8" [203 mm] x 9.5" [241 mm)]) 1
104 | 07-047021 NUT, HEX JAM (5/8"-11, Grade 5) 4
105 | 07-003133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 5) 4
106 | 07-065021 WASHER, HELICAL LOCK (5/8") 4
107 | 208 8585 PAD, WEAR (Tip boom bottom front) 1
108 | 208 8525 PLATE, WEAR PAD MOUNTING 1
109 | 07-017085 CAP SCREW, FLAT HEAD (1/2"-13, Grade 5) 2
110 | 237 1820 ANCHOR WELDMENT, MOVING 1
111 | 208 9278 RETAINER, MOVING ANCHOR (7.75" [197 mm] long pipe) 1
112 | 07-003057 CAP SCREW, HEX HEAD (1/2"-13 x 4", Grade 5) 1
113 | 07-050018 NUT, HEX LOCK (1/2"-13, Grade 5) 1
114 | 08-083500 CARRIER, HOSE (Hose track. Must be modified.) 1
115 | 07-017043 CAP SCREW, BUTTON HEAD (3/8"-16 x 3/4", Grade 5) 8
116 | 07-062016 WASHER, FLAT (3/8") 16
117 | 07-050016 NUT, TOP LOCK (3/8"-16, Grade S) 8
118 | See Plate ... | D20. - - CYLINDER, SLAVE LEVEL 1
119 | 06-044400 90° ELBOW, “0"-RING TO 37° (4-6 C50X) 2
120 | 206 8884 PIN, SLAVE CYLINDER (1.25" x 4.88") (base end) 1
121 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
122 | 07-050018 NUT, TOP LOCK (1/2"-13, Grade 5) 1
123 | 08-040700 RING, RETAINING (1.25") 2
124 | 06-033300 90° ELBOW, BULKHEAD UNION (4 WETX-WLN-S) 2
125 | 236 6330 ROD, THREADED (5/16"-18 x 3-3/4") 2
126 | 08-002200 BEARING, FLANGED (1-1/4"1.D., 1-1/2" 0.D., 2" flange) 2
127 | 08-050000 FITTING, GREASE (1/8" NPT, straight) 1
128 | 08-066300 CAP, GREASE FITTING (White plastic) 1

TITLE

BOOM GROUP, MPH 80 (SPECIAL)

Simon Aerials Inc.

SECTION BO3 .| PLATE NO. 46 | PAGE 04 REV.

|oaTED PART
= 13MAY, 1997 |NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




155, 156

114
115, 116

98
105, 106

R

] 8 Art # B03.46003E

Simon Aerials Inc. TITLE
10600 West Brown Deer Road BOOM GROUP, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280 PART REV.  |DATED SECTION [ PLATE No. | PAGE

Fox 414-355-3172 NO. = 13 MAY, 1997 BO3 . 46 04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
BOOM GROUP (continued)
BOOM ASSEMBLY (continued)
129 HOSE, BOOM
(Note: Part number shown is for hose only, pre-cut to specific
length shown. Must be trimmed to proper length after routing
through boom hose track and carrier tubes, prior fo installation
of correct end fittings as indicated on charts on opposite page):
for “Simcon” units,
(pre-cut to 105 ft [32.0 m]):
05-087300 #4 hose (see chart on opposite page for correct fittings)
For special version without platform 6
213 1510 14 inches (0.35 m) long, with (2) 4-4 FJX filtings 2
351 4310 106 inches (2.692 m) long, with (2) 4-4 FJX fittings 1
351 4320 111 inches (2.819 m) long, with (2) 4-4 FJX fittings 1
351 4330 131 inches (3.327 m) long, with (2) 6-6 FJX fittings 2
These items are not shown:
130 | 06-062300 PLUG (4 PNTX-S) 2
131 | 10-113200 PROTECTOR, HOSE (rubber, 6" x 9" x 1/8") 3
132 | 03-064700 TIE, CABLE (14.5" [368 mm] long) 20
TITLE Simon Aerlals Inc.
BOOM GROUP, MPH 80 (SPECIAL) 10600 West Brown Deet Road
SEoTon py 3 [ PLATE NO. 46 [ PacE 05 | [oATED PART Bt (roariney 4143659280
. = 13 MAY, 1997 |NO. Fax 414-355-3172




129

HOSE, BOOM, for “Simeon” units:

05-087300 #4 hose, pre-cut to 105 ft [32.0 m] length (6 for special version)

For hoses Ferrule (for Fitting:
marked: each end): Lower end: Upper end:
Band C 06-213100 06-144500 06-144300
(4M3 KPC-S) (4-6 FJX-S) (4-4 FJX-S)
Pand R 06-213100 06-144500 06-144500
(4M3 KPC-S) (4-6 FJX-S) (4-6 FJX-S)
For Special | 06-213100 06-144500 06-144300
Version (4M3 KPC-S) (4-6 FJX-S) (4-4 FJX-S)
Simon Aerlals Inc. TITLE
10600 West Brown Deer Road BOOM GROUP, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA
EEE’:(EE rﬁt;:%o;jﬂésgyg';so E?)I.“ REV. I]D:Thfz{ . SECTION B O 3!PLATE NO. 46 | PAGE O 5




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.

The following items are not part of the Boom Assembly.

They are included in the Boom Group:
133 | 209 1626 PIN, BOOM PIVOT (2.75" x 24.19") 1
134 | 07-004140 CAP SCREW, HEX HEAD (5/8"-11 x 5-1/2", Grade 8) 1
135 | 07-050021 NUT, LOCK (5/8"-11, Grade §) 1
136 | 213 1880 WASHER, THRUST (Bronze) 2
137 | 08-043300 RING, RETAINING (2.75") 2
138 | 08-050000 FITTING, GREASE (1/8" NPT, straight) 2
139 | 08-066300 CAP, GREASE FITTING (White plastic) 2
140 | 206 8864 PIN, MASTER CYLINDER (1.25" x 6.13") (rod end) 1
141 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
142 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
143 | 08-040700 RING, RETAINING (1.25") 2
144 | 208 9186 PIN, LIFT CYLINDER (2.5" x 15.69") (rod end) 1
145 | 07-004102 CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 8) 1
146 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
147 | 08-043000 RING, RETAINING (2.5") 2
148 | 08-050000 FITTING, GREASE (1/8" NPT, straight) 1
149 | 08-066300 CAP, GREASE FITTING (White plastic) 1

The following items are not part of either the Boom Assembly or

the Boom Group:
150 | 206 8879 PIN, SLAVE CYLINDER (1-1/4" x 7-3/8") (rod end) 1
151 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
152 | 07-058400 NUT, LOCK (1/2"-13, Grade 5) 1
153 | 08-040700 RING, RETAINING (1-1/4") 2
154 | 08-051300 FITTING, GREASE (1/8", 90°) 1
155 | 08-050500 FITTING, GREASE (1/8", 45°) 1
156 | 08-066300 CAP, GREASE FITTING (White plastic) 2
157 | 210 2940 PIN, PLATFORM PIVOT (1-1/4" x 20") 1
158 | 07-003053 CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5) 2
159 | 07-050016 NUT, TOP LOCK (3/8"-16, Grade 5) 2

The following optional items are available:
160 | 200 9322 COVER, LIMIT SWITCH 1
161 | 07-003022 CAP SCREW, HEX HEAD (5/16"-18 x 5/8") 2
162 | 07-065015 WASHER, HELICAL LOCK (5/16") 2
163 | 07-062014 WASHER, FLAT (1/4") 2
TITLE Simon Aerlals Inc.

BOOM GROUP, MPH 80 (SPECIAL) 10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
SECTON p Y3 [ PLATE NO. 46 [ Pace 06 [*-- [DATED PART B (Mo 414.385.4980
. 13 MAY, 1997 |NO. Fax 414-355-3172




155, 156

110

114
115, 116

r

/% 105, 106

l 8 Art # B03.46003E

Simon Aerials Inc. TITLE
10600 West Brown Deer Road BOOM GROUP, MPH 80 (SPEC[AL)
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414.362-8280 | PART REV.  |DATED SECTION [ PLATE NO. [ PacE

Fax 41(4-355-3% 72 NO. = 13 MAY, 1997 B 03 . 4 6 0 6




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
1 219 8080 SPINDLE 1
2 219 7900 HUB, SPINDLE 1
1

g

08-003400 CUP, BEARING (Outer) (

9%

01-217500 | | SEAL, SHAFT OIL (3-3/4"I.D., 5" O.D.
07-030651 STUD, WHEEL MOUNTING (3/4"-16 x 2-1/2", Grade 5)
07-062027 | WASHER, FLAT (1-3/4"

et et :§ %
07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5)

07-065014 WASHER, HELICAL LOCK (1/4")
08-014000 | | BEARING, SLEEVE (1-1/2" LD, 1-3/4" O.D., 1-1/2" long)

The following items are not included with
Spindle Assembly 354 0700:

TITLE SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

PATE C01.18 |SIMON AERIALS INC.  wocwons no 354 0700




Art# C01.18001E

TITLE SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SIMON AERIALS INC.

REV. 22 NOV., 1994

PART
NO.

354 0700

"UMTE C01.18




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION qary.
1| 3551280 GROUND VALVE BANK ASSEMBLY 1
For Model MPH 80 (special application)
2 GROUND VALVE BANK 1
01-246700 For Model MPH 80 (special application)

3 MANIFOLD, ADAPTER 1
4 VALVE SEGMENT, DRIVE CONTROL 1
5 INLET, LOAD SENSING 1
6 SEAL KIT, INLET (includes all items with asterisk*) 1
7 PILOT REDUCING KIT 1
8 SPOOL, PILOT REDUCING 1
9 BALL 1
10 GUIDE, SPRING 1
11 SPRING 1
12 SHIM 1
13 PLUG, SOCKET 2
14 * "0"-RING 2
15 INLET FILTER KIT 1
16 FILTER 1
17 * "0"-RING 1
18 TUBE, FILTER EXTENSION 1
19 PLUG, SOCKET 1
20 * "0"-RING 1
21 PLUG, SAE PORT 2
22 PLUG 1
23 * "0"-RING 1
24 ROD, TIE 4
25 NUT, HEX 4
26 NUT, HEX JAM 4
27 VALVE SEGMENT, STEER CONTROL 1
28 VALVE SEGMENT (Customer-defined function) 1
29 VALVE SEGMENT, BOOM TELESCOPE 1
30 VALVE SEGMENT, MAIN BOOM RAISE/ LOWER 1
31 VALVE SEGMENT, SWING CONTROL 1
32 PLATE, STACKING 1
33 ROD, TIE 3
34 NUT, HEX 3
35 NUT, HEX JAM 3
36 BRACKET, VALVE BANK MOUNTING 1

TITLE

GROUND VALVE BANK ASSEMBLY, MPH 80 (SPECIAL)

N o e g Treqy [ o [ 355 1280

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751




Art # C02.49001E

21, 22, 23*

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751

TITLE

GROUND VALVE BANK ASSEMBLY, MPH 80 (SPECIAL)

PART
NO.

3551280 | - Mo seer | 02.™ 50 ™01




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
The following items are included with the Ground Valve Bank
Assembly. They are not included with the Ground Valve Bank:
Swing Control Valve Segment (Top section):
Left port:
37 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
38 | 06-047000 45° ELBOW, “0”-RING TO 37° (6 V50X-S) 1
Right port:
39 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
40 | 06-047000 45° ELBOW, “0”-RING TO 37° (6 V50X-S) 1
Main Boom Raise/ Lower Control Valve Segment:
Left port:
41 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
42 | 06-047000 45° ELBOW, “0”-RING TO 37° (6 V50X-S) 1
Right port:
43 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
44 | 06-047000 45° ELBOW, “0"-RING TO 37° (6 V50X-S) 1
Boom Telescope Control Valve Segment:
. Left port:
45 | 06-044800 90° ELBOW, “0"-RING TO 37° (8 C50X-S) 1
46 | 01-068200 VALVE, CHECK, P O 1
47 | 06-207800 ADAPTER, SWIVEL NUT (8 F650X-S) 1
48 | 06-040100 CONNECTOR (16 F50X-S) 1
49 | 06-039800 ADAPTER, "0"-RING TO 37° (6 F50X-S) 1
Right port:
50 | 06-048600 RUN TEE, MALE "0"-RING TO 37° (8 R50X-S) 1
51 | 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 1
52 | 06-060300 REDUCER, TUBE END (8-6 TRTX-S) 1
53 | 06-057600 NUT, TUBE (8 BTX-S) 1
54 | 353 4140 TUBE 1
55 | 06-207800 ADAPTER, SWIVEL NUT (8 F650X-S) 1
56 | 01-019000 VALVE, FLOW CONTROL (Needle valve, #8 SAE ports) 1
57 | 06-044800 90° ELBOW, “0”-RING TO 37° (8 C50X-S) 1
Customer-Defined Function Control Valve Segment:
Left port:
58 | 06-047100 45° ELBOW, “0"-RING TO 37° (8 V50X-S) 1
Right port:
59 | 06-047100 45° ELBOW, "0"-RING TO 37° (8 V50X-S) 1

TITLE

GROUND VALVE BANK ASSEMBLY, MPH 80 (SPECIAL)

SECTION COZ' PLATE NO. 50 | PAGE 02 REV. _ |Dl;\T]Ezov. o :g@ 355 1280

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751




37, 38

39, 40

43, 44

50, 51, 52,
53, 54, 55,
561 57

59

60, 61

64 thru 72 ——

“ Al
} ; C02.20202E

76, 77 83, 84 80, 81, 82
s 1™ GROUND VALVE BANK ASSEMBLY, MPH 80 (SPECIAL)
Milwaukee Wisconsin 53224 USA
e |16 355 1280 [ - e |*™™ €027 50 02




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
The following items are included with the Ground Valve Bank
Assembly. They are not included with the Ground Vaive Bank:
Steer Control Valve Segment:
Left port:
60 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
61 | 06-047000 45° ELBOW, “0"-RING TO 37° (6 V50X-S) 1
Right port:
62 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
63 | 06-047000 45° ELBOW, “0"-RING TO 37° (6 V50X-S) 1
Manifold Adapter Segment:
Front port:
64 | 06-039800 ADAPTER, “0”-RING TO 37° (6 FS50X-S) 1
65 | 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S) 1
66 | 06-050000 CONNECTOR, 6 S50X 1
67 | 01-021000 GAUGE, HYDRAULIC PRESSURE (1/4" male NPT)
(0-400 psi [0-28,000 kPa]) 1
68 | 06-084700 ELBOW (1/4 DD-S) 1
69 | 06-197700 CONNECTOR (6 F6X-S) 1
70 | 06-079000 ADAPTER, SWIVEL NUT (6 F650X-S) 1
71 | 01-020800 VALVE, POPPET CHECK (3 psi) 1
72 | 06-044600 90° ELBOW, “0"-RING TO 37° (6 C50X-S) 1
Right side port:
73 | 06-091100 REDUCER/ EXPANDER (12-8 F50 G5-S) 1
74 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 1
75 | 06-048500 RUN TEE, MALE "O"-RING TO 37° (6 R50X-S) 1
Drive Control Valve Segment (Bottom section):
Left port:
76 | 06-041500 CONNECTOR (16-12 F50X) 1
77 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1
Right port:
78 | 06-041500 CONNECTOR (16-12 F50X) 1
79 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1
Underside, forward port:
80 | 06-215200 ADAPTER, SWIVEL NUT (16 F 65X-S) 1
81 | 01-015900 VALVE, CHECK (#16 ports, 3 psi) (current) 1
82 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1
Underside, rear port:
83 | 06-041400 ADAPTER, "0"-RING TO 37° (16 F50X-S) 1
84 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1

TITLE

GROUND VALVE BANK ASSEMBLY, MPH 60 (SPECIAL)

Terex Aerials Inc.

N a5 Tz e T [ 355 1280

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fox 1-601-393-1751




37, 38

39, 40

43, 44

50, 51, 52,
53, 54, 55,
56, 57

J
(N .
} \ C02.20202E

716, 77 83, 84 80, 81, 82
mmasre, 1™ GROUND VALVE BANK ASSEMBLY, MPH 60 (SPECIAL)
Milwaukee Wisconsin 53224 USA

Parts Phone 1-601-393-1351 PART

pars Phone 1013 PR 355 1280 REV. _ |5)¢T,50DV.]997 SECTION COZ!PLATE NO. 50 | PAGE 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 355 0100 GROUND CONTROL BOX ASSEMBLY 1
2 | 03-732000 BOX, ELECTRICAL (Drilled. Includes cover) (22" x 12" x 6" deep)| 1
3 | 10-129100 WEATHERSTRIPPING (3/16" x 3/4" x 50 ft roll.
6 ft [1.83 m] required this application) AR.
4 | 03-492300 METER, HOUR (Solid state, 12 to 24 Voit DC) 1
5 | 03-492200 METER, VOLT (12 Volt DC, 8 to 18 Volt range) 1
6 GAUGE, ENGINE OIL PRESSURE (12 Volt DC) 1
03-492400 0 to 100 psi (690 kPa) (comes with Control Box Assembly)
03-496400 0 to 40 psi (276 kPa) (needed for some applications)
7 | 01-225700 "0"-RING (1.989" I.D., .070" thick) (Meter seal fo panel) 3
8 DECAL, GROUND CONTROL 1
10-279500 English language (comes with Control Box Assembly)
10-279502 French language
10-279503 German language
9 | 03-024700 BREAKER, CIRCUIT (20 Amp) 1
10 | 01-037400 "0"-RING (.351" I.D., .072" thick) 1
11 | 03-499800 SEAL, CIRCUIT BREAKER BUTTON 1
12 | 03-730600 SWITCH, PUSH BUTTON (Green) (Choke/ Glow Plug) 1
13 | 03-730800 BLOCK, CONTACT (Normally open) 1
14 | 03-719800 SWITCH, TOGGLE (Two position, maintained contact,
single pole, single throw) 1
15 | 03-506200 SEAL, TOGGLE SWITCH 1
16 | 03-486500 SWITCH, KEY OPERATED (3 position) (includes 2 keys) 1
17 | 03-454900 BASE, CONTACT BLOCK 1
18 | 03-437200 BLOCK, CONTACT 4
19 | 03-730600 SWITCH, PUSH BUTTON (Green) (Engine Start) 1
20 | 03-730800 BLOCK, CONTACT (Normally open) 1

TITLE

GROUND CONTROL BOX ASSEMBLY, SIMCON CONTROLS

SECTION CO3| PLATE NO. A4 | PAGE 01

e p o e N 355 0100

Simon Aerlals Inc.
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




/ mmmmmmmmmmm
- 14, 15

H SO
/@ W
/ CHOKE / GLOW PLUG @
N & Low D>
— 19, 20

ENGINE START
‘-_l y

16, 17, 18 — |

T °|

1,2 L D
(o o)
Art # C03.44001E
20050 Wi sroam ot Rond & GROUND CONTROL BOX ASSEMBLY, SIMCON CONTROLS

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280 :‘c\fT 355 0100 REV'A |2§EPDR., 1097 SECTION C03| PLATE NO. 44 | PAGE 01

Fax 414-355-3172




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qry.
GROUND CONTROL BOX ASSEMBLY (continued)
21 | 2347800 SUBPLATE, MOUNTING (upper) 1
22 | 2350480 SUBPLATE, MOUNTING (lower) 1
23 | 07-013414 MACHINE SCREW, ROUND HD (#10-32 x 1/2", Grade 2) 10
24 | 07-117600 WASHER, EXTERNAL TOOTH (#10) 8
25 | 03-731000 BOARD, PRINTED CIRCUIT (Controller board) 1
26 | 03-732200 PLUG, ELECTRICAL (marked "DRC 18-40S A ") 1
27 | 03-732300 PLUG, ELECTRICAL (marked "DRC 18-40S B *) 1
28 | 2350150 COVER, PRINTED CIRCUIT BOARD 1
29 DECAL, "USER ASSIST DIAGNOSTIC SYSTEM . . ."
(mounts to outside of circuit board cover) 1

10-266700 English language (comes with Control Box Assembly)

10-266702 French language

10-266703 German language
30 | 10-269200 DECAL, "WARNING" (Controller board diagram)

(mounts to inside of circuit board cover) 1

31 | 07-011344 MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2) 4
32 | 07-050009 NUT, HEX LOCK (#8-32, Grade 5) 4
33 RAIL, TERMINAL CARRIER

2351120 1.38" (35 mm) wide, 10.75" (273 m) long 1

03-051700 Option. 1m (39.4") long piece. Cut fo fit. AR.
34 | 07-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2") 2
35 | 03-505600 BLOCK, TERMINAL 39
36 | 03-745100 END STOP, TERMINAL BLOCK 2
37 | 03-469200 SOCKET, RELAY 3
38 | 03-467500 RELAY (Sealed, 12 Volt DC, normally open, SPDT) 3
39 | 03-041700 GRIP, CORD (3/8", with .31" to .38" seal) 3
40 | 03-055700 NUT, CONDUIT LOCK (3/8") 3
41 | 03-041000 GRIP, CORD (1/2", with .38" to .44" seal) 4
42 | 03-055500 NUT, CONDUIT (1/2%) 4
43 | 03-063200 GRIP, CORD (3/4", with .69" to .75" seal) 1
44 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
45 | 03-4392000 TIE, CABLE (3-5/8" [92 mm] long) AR
46 | 03-064000 TIE, CABLE (7.4" [188 mm] long) A.R.
47 | 03-064100 MOUNT, CABLE TIE (Adhesive backed) AR.

The following items are not inciuded with the Ground Control Box:
48 | 03-467500 RELAY (Sealed, 12 Volt DC, normally open, SPDT)
(for optional lights) 1
49 | 03-469200 SOCKET, RELAY (for optional lights) 1
50 | 03-746100 PLUG, HOLE (7/8" dia., two-piece design)
(used to fill unused pushbutton holes) AR.

TITLE

GROUND CONTROL BOX ASSEMBLY, SIMCON CONTROLS

SECTION C03| PLATE NO. 44 | PaGE 02

REv A lDAszEE)\PR., 1997 :?)ET 3550100

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

Fox 414-355-3172




28, 29, 30
25

5,
7 —
9,
10,
11
_/// @
14,
15 | :{_g |
20
s || R
H /;51 7% I o
éj/ © // 1 ? -
L_ ] ’_) ) | [ — |
Art # C03.44002E ﬁ 33’
34
12,13 36 A 23, 24
16, 17, 18 35
20, 40 43, 44
41, 42
e DeerRoat " GROUND CONTROL BOX ASSEMBLY, SIMCON CONTROLS

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

. TE SECTION PLATE NO. PAGE
dramiisa  [MT355 0100 A R, o] €037 44 1702




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
1| 354 9310 ENGINE GROUP (Deutz F4L 912; MPH 80 with John Deere pump
and three-phase generator package) 1
2 | 3553020 ENGINE ASSEMBLY (Deutz F4L 912; MPH 80 with John Deere
pump and three-phase generator package) 1
3 | 09-008100 ENGINE, DIESEL (Deutz Model F4L912) 1
4 FITTING, OIL PRESSURE (comes with engine) 1
5 SWITCH, OIL PRESSURE (comes with engine) 1
6 MUFFLER (comes with engine) 1
7 CLAMP, MUFFLER (comes with engine) 1
8 | 06-074600 TEE, STRAIGHT/ PIPE THREAD ADAPTER (1/8 MRO-S) 1
9 | 09-052200 SENDING UNIT, OIL PRESSURE 1
10 | 06-202600 FITTING, BANJO (M14, female thread) 1
11 | 06-198700 FITTING, COMPRESSION (Straight, 3/16" tube to 1/4" NPT) 2
12 | 06-202700 BOLT, BANJO (M14) 1
13 | 06-202800 WASHER, BANJO BOLT (M14) 2
14 | 06-201300 FITTING, BANJO 1
15 FITTING, COMPRESSION 1
16 | 06-201500 BOLT, BANJO (M18) 1
17 WASHER, BANJO BOLT 2
18 | 05-084700 FUEL LINE (1/8") (Bulk item, order as needed.
14' [4.27 m] needed this application) AR
19 | 05-081900 FUEL LINE (5/16") (Bulk item, order as needed.
14' [4.27 m] needed this application) AR.
20 | 09-004600 CLAMP, WORM (1/4" to 5/8") 4
21 | 05-085000 HOSE (1-1/2") (Bulk item, order as needed.
2.67' [81.4 cm] needed this application) AR.
22 | 235 2040 PANEL, ENGINE ACCESSORY 1
23 | 03-456803 MODULE, THROTTLE SOLENOID 2
24 | 07-008310 CAP SCREW, SOCKET HEAD (#10-32 x 3/4", Grade 8) 2
25 | 07-065015 WASHER, HELICAL LOCK (5/16") 14
26 | 07-060015 WASHER, FLAT (5/16", SAE) 4
27 | 03-051300 SOLENOID (12 Volt DC, single pole, single throw) 1
28 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 7
29 | 07-060014 WASHER, FLAT (1/4", SAE) 3
30 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 10
31 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 2
32 | 07-062009 WASHER, FLAT (#8) 6
33 | 03-468700 BLOCK, TERMINAL (14 station) 1
34 | 07-011334 MACHINE SCREW, ROUND HEAD (#6 32 x 3/4") 2
35 | 07-050007 NUT, STOP (#6-32, Grade 5) 2
36 | 03-061800 DIODE, RECTIFIER (600 Volt, 6 Amp, MR 75) 1
37 | 03-066800 LOOM, WIRE (3/4") (Bulk item, order as needed. 5 ft [1.5 m]
required in this application) AR.

TITLE

ENGINE GROUP, DEUTZ F4L 912

SECTION C0o4 .I PLATE NO. 44 | PacE 01

REV.  |DATED PART
= 17 NOV. 1997 |NO.

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751




25, 30, 32

34,35 ..~ 22, 36, 37
| 31,32

38
b 39
[~ 29, 30
7

64, 65, 66
10, 11,

51 50 12,13

TITLE
Terex Aerials Inc.
10800 Wes! Brown Deer Road ENGINE GROUP, DEUTZ F4L 912
Milwaukee Wisconsin 53224 USA | = l NG I v
Parts Phone 1-601-393-1351 PART REV. DATED SECTION .
Fax 1-601-393-1751 NO. - 17 NOV. 1997 CO4 . 44 O -I




PARTS LIST

: SEE
ITEM PART NO SECTION DESCRIPTION Qry.
ENGINE GROUP (continued)
ENGINE ASSEMBLY (continued)
38 LAMP, GLOW PLUG INDICATOR 1
39| 10-115800 DECAL, "GLOW PLUG INDICATOR" 1
40| 03-736200 SOLENOID (includes cable end hardware) 2
41| 212 4150 BRACKET, SOLENOID MOUNTING 1
42 CAP SCREW, HEX HEAD 4
43 WASHER, FLAT 8
44 NUT, LOCK 4
45| 236 2990 BRACKET, THROTTLE CABLE MOUNTING 1
46 | 236 3000 BRACKET, THROTTLE ARM 1
47 CAP SCREW, HEX HEAD 2
48 NUT, LOCK 2
49| 232 4610 GENERATOR ASSEMBLY 1
50| 02-050700 COUPLING, PUMP (special, for generator mount) 1
51| 2127890 SHEAVE (lower) 1
52 | 07-003027 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/2", Grade 5) 3
53| 07-065015 WASHER, HELICAL LOCK (5/16") 3
54 | 232 4450 ADAPTER, PUMP (special, for generator mount)
(8 hole, 12-3/8" pilot flywheel housing to
"C" [2 hole, 5" pilot] pump mount) 1

55 CAP SCREW, FLAT SOCKET HEAD (M10-1.5 x 25 mm) 2
56 BRACKET, GENERATOR MOUNTING 1
57 | 07-0630=06 WASHER, FLAT (M10) 2
58 | 03-706600 GENERATOR (5 kW, 3 phase) 1
59 KEY, GENERATOR SHAFT 1
60 [ 09-057700 SHEAVE (upper) 1
61| 08-044800 BUSHING, TAPERED 1
62| 10-283400 BELT 1
63 | 237 2370 GUARD, SHEAVE 1
64 | 07-003068 CAP SCREW, HEX HEAD (7/16"-14 x 1-3/4", Grade 5) 4
65| 07-062017 WASHER, FLAT (7/16") 4
66 | 07-050017 NUT, LOCK (7/16"-14, Grade 5) 4
67 | 07-005149 CAP SCREW, HEX HEAD (M8 x 25 mm, Grade 8.8) 6
68 | 07-066005 WASHER, LOCK (8 mm) 6
69 | 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 6
70| 07-066006 WASHER, LOCK (10 mm) 6
71| 03-074000 CABLE, GROUND (Black, 9-3/4" (25 cm) long] 1
72 | 07-062016 WASHER, FLAT (3/8") 1
73| 07-065016 WASHER, HELICAL LOCK (3/8") 1
74 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1

e ENGINE GROUP, DEUTZ FAL 912 Torx el e

’ 10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
SECTION C04 .| PLATE NO. 44 | PaGE 02 REV. _ IDI\]T;E[,)\JOVl oo mﬂ PatsPhone 1-601-353-1351




25, 30, 32

34, 35 r%/i////,

22, 36, 37

64, 65, 66

10, 11,
12,13

51 50

N #C04.44001E
68

53 % 40
41
70,
, n,
29 P 72,
76~ \18 6970 73
maasne | ENGINE GROUP, DEUTZ F4L 912
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601393-1351 ZI(\)I.QT REV. I]D7ALEODV oo SECTION Co 4.| PLATE NO. 44 [ PacE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
ENGINE GROUP (continued)
ENGINE ASSEMBLY (continued)
75| 01-019500 | D08.13 PUMP ASSEMBLY, HYDRAULIC (50 c.c./ rev. outpuf)
(marked "ROPV 322 XXXXXX" and "24 72 R11531") 1
76| 07-003126 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 4
77| 07-060021 WASHER, FLAT (5/8") 4
78| 07-065021 WASHER, HELICAL LOCK (5/8") 4
79| 06-216700 FLANGE, SUCTION FITTING (1-1/2")
(includes two flange halves and mounting hardware) 1
80| 06-216600 90° FITTING (1-1/2" stem to 1-1/2" hose) 1
81| 06-045800 90° ELBOW, "0"-RING TO 37° (16 C50X-S) 1
82| 06-053400 45° ELBOW, SWIVEL NUT (16 V6X-S) 1
83| 06-044800 90° ELBOW, "0"-RING TO 37° (8 C50X-S) 1
84| 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 1
85| 09-007000 AIR CLEANER ASSEMBLY 1
86 ELEMENT, AIR CLEANER 1
87| 09-003400 BAND, MOUNTING (8" dia.) 2
88 SCREW 4
89 NUT, LOCK 4
90 WASHER, FLAT 4
91| 217 7020 BRACKET, AIR CLEANER 1
92 SCREW, SELF TAPPING 4
93 WASHER, FLAT 4
94| 09-007100 PRE-CLEANER (3-3/4" [95 mm] dia.) 1
95 CLAMP, HOSE (Worm type) (comes with pre-cleaner) 1
96| 06-081300 45° STREET ELBOW (1/8 CD45-S) 2
97| 09-009900 INDICATOR, AIR FILTER SERVICE (20") 1
98| 09-008600 CLAMP, HOSE (Worm type) (4") 1
99| 09-009700 ELBOW, RUBBER (3-1/2" to 3") 1
100| 09-005700 CLAMP, HOSE (Worm type) (3-1/2") 4
101 | 09-023800 TUBE, STEEL (3" dia.) (comes as 10 ft [3.05 m] length) AR.
102| 09-003500 ELBOW, RUBBER (3" 1.D.) 1
103 TUBE, STEEL 1
104 REDUCER, HUMP 1
105| 09-015400 CLAMP, MUFFLER (2" 1
106 | 09-056900 PIPE, EXHAUST 1
107 | 09-072600 PURIFIER, EXHAUST 1
108 | 10-003800 RAIN CAP (2" 1
TITLE ;
ENGINE GROUP, DEUTZ FAL 912 10600 et Brown Der Road

SECTION Co 4.| PLATE NO. 44 | PaGE 03 REV.  [DaTED zgr'ﬂ pars Phane 16013

17 NOv. 1997

Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351




25, 30, 32

34, 35 .~~//

w— 31, 32

22, 36, 37

64, 65, 66
10, 11, |
51 50 12,13 7 &L
\\ ‘ : ' \ \ o .:7 '.e =
a1
\\\ 70,
75 ) 711
19 > 72,
76~ \18 6970 73
wocotosie, T ENGINE GROUP, DEUTZ F4L 912
Milwaukee Wisconsin 53224 USA
Pats Pane 1-601-363.-1351 :?)I.QT REV. |1D7AL%[\)I oo SECTION Co4 .| PLATE NO. 44 | PAGE 03




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qry.
1 354 2830 REMOTE PENDANT ASSEMBLY 1
2 BOX, ELECTRICAL (includes cover) 1

03-063000 Undrilled

234 9240 Drilled for this application (will have hole for 1/2" cord grip)
3 | 08-702000 SWITCH, PUSH BUTTON (Emergency stop) 1
4 | 03-454900 BASE, CONTACT BLOCK 1
5 03-437300 BLOCK, CONTACT (Normally closed) 1
6 03-730600 SWITCH, PUSH BUTTON (Green) (Function Power) 1
7 03-730800 BLOCK, CONTACT (Normally open) 1
8 | 03-730700 SWITCH, PUSH BUTTON (Yellow) (Emergency pump) 1
9 03-730800 BLOCK, CONTACT (Normally open) 1

10 03-719900 SWITCH, TOGGLE (Three position, momentary contact, SPDT) 6

11 03-506200 SEAL, TOGGLE SWITCH 6

12 DECAL, REMOTE CONTROL PENDANT (Front) 1
10-265200 English language (included with Pendant Assembly)

10-265202 French language
10-265203 German language

13 DECAL, "FUNCTION POWER" (Side) 1
10-272100 English language (included with Pendant Assembly)

10-272102 "FONCTION/ PUISSANCE" (French language)
10-272103 "FUNKTION KRAFT" (German language)

14 CABLE, ELECTRICAL (Type F 570) (Bulk item. Need 20 ft [6 m]) | A.R.
03-740300 19 conductor, 18 AWG (current versions)

03-488900 24 conductor, 16 AWG (some earlier versions)

15 GRIP, CORD 1
03-041000 Plastic, 1/2", with .38" to .44" seal (with 19 conductor cable)
03-063200 3/4", with .69" to .75" seal (with 24 conductor cable)

16 NUT, CONDUIT LOCK 1
03-055500 1/2" (with 19 conductor cable)

03-055600 3/4" (with 24 conductor cable)

17 | 03-098200 TERMINAL, END FLAG 18

18 | 03-096000 TERMINAL, SLIP ON (Blue, "piggyback" insulated, #14-16 AWG) | 6

19 | 03-439000 TIE, CABLE (3.6" [92 mm] long) 8

20 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 8

21 03-064100 MOUNT, CABLE TIE (adhesive backed) 3

The following items are not included as part of the Remote
Pendant Assembly:

22 01-031705 KNOB, CONTROL BOX MOUNTING 2

23 | 07-008353 CAP SCREW, SOCKET HEAD (#10-24 x 1", Grade 8) 2

24 | 07-062011 WASHER, FLAT (#10) 10

TITLE

REMOTE PENDANT ASSEMBLY, WITH JIB BOOM TOGGLE)

Simon Aerials Inc.

SECTION C06| PLATE NO. 2 02| PAGE 01

W\

REV. B [ oaTED PART
04 MAR., 1997 [NO.

354 2830

10600 West Brown Deer Road

< Milwaukee Wisconsin 53224 USA

\ Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
R i, 414 355.3172




1011 — || @ ©—-

/()ﬁ
-/%onouo%
345 |
O\
= oL
] (B
10 -I-l/—LLe_A[Ii 1 1 |
’ -y
W—ﬂ
[ | 0
10, 11— h—=—i
10, 11—l 1 C 110, 11
bed b

EMERGENCY STOP

EMERGENCY
PUMP

@JIB DOWN
JBUP
DRIVE  STEER
FORWARD RIGHT ™

DRIVE STEER
REVERSE  LEFT -

LEFT (

\ SWING >

EXTEND DOWN

H@:T @J J\
=/
\

GHT

\Q

Y

FUNCTION

Art # C06.20201E

&
N\

\

Simon Aerials Inc.

/A

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

A oy 1143553172

TITLE

REMOTE PENDANT ASSEMBLY, WITH JIB BOOM TOGGLE)

w 354 2830

REV.

[ paTED

04 MAR., 1997

SECTION C06 -| PLATE NO. 202 | PaGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 | 3549160 PLATFORM CONTROL BOX ASSEMBLY
2 BOX, ELECTRICAL (16.3" x 12.3" x 7.2" deep. Includes cover)
236 8880 Drilled for this application
3 | 10-279200 PLACARD, PLATFORM CONTROL (Lexan, English language)
4 | 03-730100 SWITCH, TOGGLE (Off/ On/ Start) (3 2NT91-50.
Three position [1 momentary, 2 maintained] DPDT)
5 | 03-730000 SWITCH, TOGGLE (Oper. Speed, Choke/ Glow Plug) (3 TNT91-5.
Three position [1 momentary, 2 maintained] SPDT)
6 | 03-719800 SWITCH, TOGGLE (Lights) (3 TNT91-2,
Two position, maintained contact, single pole, single throw)
7 | 03-719800 SWITCH, TOGGLE (Hydraulics Active/ Inactive) (3 TNT91-2.
Two position, maintained contact, single pole, single throw)
8 | 03-719800 SWITCH, TOGGLE (Machine Functions Speed) (3 TNT91-2.
Two position, maintained contact, single pole, single throw) 1
9 | 03-719900 SWITCH, TOGGLE (Frame Tilt; Yoke Rotate; Yoke Level)
(3 TNT91-7. Three position [2 momentary, 1T maint.] SPDT) 3
10 | 03-506200 SEAL, TOGGLE SWITCH 8
11 03-730400 LENS, PILOT LAMP (Clear) (Engine distress) 1
12 | 03-730500 DIODE, LIGHT-EMITTING (L.E.D., 12 Volt AC/ DC) 1
13 | 03-730600 SWITCH, PUSH BUTTON (Green) (Horn) 1
14 | 03-730800 BLOCK, CONTACT (Normally open) 1
15 | 03-730700 SWITCH, PUSH BUTTON (Yellow) (Emergency Pump) 1
16 | 03-730800 BLOCK, CONTACT (Normally open) 1
17 03-702000 SWITCH, PUSH BUTTON (Emergency stop)
(Red "pull to release” style) 1
18 03-454900 BASE, CONTACT BLOCK 1
19 03-437300 BLOCK, CONTACT (Normally closed) 1
20 03-718800 CONTROLLER, SINGLE AXIS (with rocker) (Drive/ Steer) 1
21 03-718700 CONTROLLER, DUAL AXIS (Boom Up/ Down; Swing) 1
22 03-718900 CONTROLLER, SINGLE AXIS (Boom Extend/ Retract) 1
TITLE Simon Aerials Inc.

PLATFORM CONTROL BOX, MPH 60, MPH 80 (SPECIAL)

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

S o G EV. TED
SECTION 008| PLATE NO. o) | PAGE 071 [® - lDﬁSAPR.,1997 PRt B




4,10 5,10 11,12
\ \ \
2 OPERATING‘
\ o spsso .
o o AL .
START O) GLOW PLUG ¢5g) RED LiGHT lgll?l'zcEASTsES LGHTS MYORAULICS | MACHINE FUNCTIONS
@:@ cvoke ENGINE B AXLES NOT SPEED 3:@
EXTENDED '
BOOM RETRACT
“\ imen DRIVE
t BOOM UP FORWARD
7, / I
yd ©
¥ —/ 20
/Q STEER STEER
_—7 LEFT RIGHT
:! \ DRIVE
BOOM EXTEND
FRAME TILT YOKE LEVEL
FORWARD FORWARD
HORN Q @ @ LEFT RIGHT
/ FWX YOKE RO \TE YOKE L.VEL
EM/.RGENCY (go—2 BACK BACK,

\

13, 14

/

/

\ \ \\n # C08.2700\E

15,16 17,18, 19 9,10 9,10 9,10
10660 e o o oo ™ PLATFORM CONTROL BOX, MPH 60, MPH 80 (SPECIAL)
L T o] CO8I™™ 27 1™ 0]




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
PLATFORM CONTROL BOX ASSEMBLY (continued)
23 | 03-719700 BOARD, PRINTED CIRCUIT 1
24 | 07-011344 MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2) 4
25 | 07-050009 NUT, HEX LOCK (#8-32, Grade 5) 8
26 | 03-719400 RECEPTACLE, ELECTRICAL (9 pin) (Marked "HD10-9-96 P*) 1
27 | 03-719600 RECEPTACLE, ELECTRICAL (9 pin) (Marked "HD10-9-16 P") 1
28 | 03-719500 GASKET, NINE PIN CONNECTOR 2
29 | 07-117700 MACHINE SCREW, PHILLIPS HEAD (#4-40 x 1", stainless steel) 8
30 | 07-117800 NUT, MACHINE (#4-40, stainless steel) 8
31 03-731100 ALARM, AUDIO (108 db) 1
32 | 03-439000 TIE, CABLE (3.6" [92 mm] long) AR
33 | 03-064000 TIE, CABLE (7.4" [188 mm] long) AR
34 | 03-064100 MOUNT, CABLE TIE (Adhesive backed) AR.
35 | No Part No. DECAL, “ACTIVE/ INACTIVE HYDRAULICS” 1
The following items are not included with the Platform Control Box.
36 | 10-279700 DECAL, "AXLES NOT EXTENDED” (MPH 80 only) 1
37 | 03-730400 LENS, PILOT LAMP (Clear) (Axle Warning) (MPH 80 only) 1
38 | 03-730500 DIODE, LIGHT-EMITTING (L.E.D., 12 Volt AC/ DC) (MPH 80 only) 1
39 | 03-497900 PLUG, PLASTIC (1/2" dia., "Panel Seal", to fill unused toggle holes) | A.R.
40 | 07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) 2
41 07-047017 NUT, JAM (3/8"-16, Grade 5) 2
42 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 2

TITLE

PLATFORM CONTROL BOX, MPH 60, MPH 80 (SPECIAL)

Simon Aerials Inc.

SECTION C08| PLATE NO. 27 | PaGE 02

REV.  |DATED PART
= 18APR, 1997 [NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




13, 14 15, 16

21

17,18, 19

9, 10

9,10

9,10

22 2
n,
12
> 6, 10
10
37, 38
16 8,10
7,10
40, 41, 42
0 b illli
2425 23
31— o
: S/k::] Eso /
‘Iil’ | [J o[
| D Mo
| [} Mo oo
2/ 7O S 5 © [omesdlemd O0 |——|O®
®o°o°°® @o°o°°® !
AR 7 | [
IR r:éﬂ ‘ﬁ .

/
26, 28, 29, 30

/
27, 28, 29, 30

PLATFORM CONTROL BOX, MPH 60, MPH 80 (SPECIAL)

Simon Aerigls Inc. TITLE
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON PART
24 Hr (Machine) 414-362-8280

Fax 414-355-3172 NO.

| DATED
= 18APR, 1997

REV.

SECTION C08| PLATE NO. 27 [ PacE 02




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 207 4845 TANK WELDMENT, HYDRAULIC
[Capacity 55 gallons (208 liters)] 1

07-040018

, HYDRAULIC TANK FILLER
7 | 10-001000 STRAINER ASSEMBLY 1
PLUG, VENT (with 40 mi it 1
E

07-062016 WASHER, FLAT (3/8")
VALVE, BALL (Shutoff valve) (1/4" NPT)
VALVE, BALL (Shutoff 1/2" NPT)

18 | 01-018400 VALVE, BALL (Shutoff valve) (2" NPT) AR.

The following items may be found on a typical installation:

20a| 03-466900 HEATER, TANK (120 Volt AC) (option, not shown) 1
11-075800 NIPPLE, PIPE (1-1/2" NPT, 3" long) 1
NIPPLE, PIPE (1-1/2" NPT, close) 1

26 11-071500 NIPPLE, PIPE (1-1/2" x 1-3/4", close) 1
27 | 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S)
28 | 06-001700 CONNECTOR, MALE (12-8 FTX-S) 1

32 | 06-191500 CONNECTOR, HOSE (Beaded insert)
(1-1/2" NPT, 1-1/2"1.D. hose, 1-1/2" long) 1
33 | 11-061400 BUSHING, REDUCER (1-1/2" to 3/4" NPT) 1

TITLE HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)
PLATE510.02 | SIMON AERIALS INC. oz |par




Art # C10.02001E

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

TITLE

C10.02

PLATE
NO

PART

REV.20 JUN., 1924 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
37 | 06-003500 90° ELBOW, MALE 37° TO NPT (4-4 CTX-S) 1
38 | 06-003800 90° ELBOW, MALE 37° TO NPT (6 CTX-S) 1
39 | 06-004100 90° ELBOW, MALE 37° TO NPT (6-8 CTX-S) 1

m@ 23 L

43 | 06-045500 90° ELBOW, STRAIGHT THREAD (12-10 C50X-S) 1
44 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 1
45 | 06-080500 | 90° STREET ELBOW (1/2CD-S) | | 1

49 | 06-050000 | | BRANCH TEE, MALE "O"-RING (6 S50X-S) 1

st

50 | 06-056300 BRANCH TEE, 37° FEMALE SWIVEL NUT (12 S6X-S) 1
51 | 06-074900 | ADAPTER TEE, PIPE THREAD (1/2 MRO-S) 1

55 | 06-094900 PLUG, HEX SOCKET "O"-RING (5 HP50N-S) 1

TIMLE  HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

PLATE $10.02 | SIMON AERIALS INC. oo |hior




Art# C10.02001E

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

TITLE

C10.02

PLATE
NO

PART

REV.20JUN,, 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QrTy.
No part no. TANK ASSEMBLY, FUEL (for MPH 80, MPE 95, MPE 110)
3505184 TANK ASSEMBLY, FUEL (for MP 80N only)
[Capacity 57 gallons (216 liters) to top of sight gauge] 1

2074887 TANK WELDMENT, FUEL (for MP 80N only)
Note: overall height of tank is 33.5" (85.09 cm). 1

The following items may be found on a typical installation:

5 | 06-082500 90° ELBOW, MALE PIPE THREAD (1/4 CR-S) 1

8 11-050403 FITTING, HOSE
(Brass, barbed, 5/16" 1.D. hose, 1/4" male NPT thread) 1
9 11-050405 FITTING, HOSE

(except Dlesel engine) 1
06-080200 90° STREET ELBOW (1/4 CD-S) (for Diesels) 1

13 HOSE, FUEL RETURN (1/4"1.D.) AR.
14 | 09-004600 CLAMP, HOSE (Worm type, 1/4" to 5/8") 2
15 | 07-040018 NUT, HEX (1/2"-13, Grade 5)

TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)

PLATE  C11.03|SIMON AERIALS INC.  revomion [no




=

e
w/ 15
5 % /
]
SN S
6 % N T~y
/5\14 Art # C11.03 001E
12
TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)

SIMON AERIALS INC. oo o | g PLMTE C11.03




PARTS LIST

SEE

ITEM [ PART NO SECTION DESCRIPTION Qry.
1 [ 3516830 SELECTOR VALVE ASSEMBLY (Steer/ Axle extend) 1
2 | 202 7520 SUBPLATE 1
3 | -07-031007 STUD, WELDING (Threaded, 5/16"-18 x 2-1/2") 6
4 | 01-004500 VALVE, SELECTOR (Double parallel, #8 “0"-ring ports) 1
5 | 06-044700 90° ELBOW, “0"-RING TO 37° (6-8 C50X-S) 6
6 | 3508851 TUBE ASSEMBLY 4
7 | 06-044600 90° ELBOW, “0”-RING TO 37° (6 C50X-S) 4
8 | 01-001900 VALVE, CHECK (Pilot operated) 2
9 | 06-047000 45° ELBOW, "0"-RING TO 37° (6 V50X-S) (option) 2
06-039800 ADAPTER, “0”-RING TO 37° (6 F50X-S) (option) 2
10 | 06-048500 RUN TEE, MALE “0"-RING (6 R50X-S) 2
11 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 2
12 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 6
13 | 07-062015 WASHER, FLAT (5/16") 4

14 | 11-007004 ROD, THREADED (3/8"-16, Grade 2) (3 ft [0.91 m] long piece.
20" [508 mm] used in this application) AR.
15 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
16 | 07-065016 WASHER, HELICAL LOCK (3/8") 1
17 | 10-042400 KNOB, BALL (Plastic) 1

The following item is not part of the selector valve assembly:
18 | 2071215 GUIDE, VALVE ACTUATOR (welded to undercarriage) 1
TITLE Simon Aerials Inc.
STEER/ AXLE EXTEND VALVE ASSEMBLY, MP/ RP 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

SECTION E NO. PAGE REV. DATED P, -362-
1201 ™01 ™A fehu 1o fi6 351 6830 |  miigemmsesia




3,12, 13\ 7 1,2
a "
9
\ '
)
© ©
/ 10
9
5 IA\VIRY
8 7 8
Simon Aerials Inc. TITLE
10600 Wod Brown Dser faad STEER/ AXLE EXTEND VALVE ASSEMBLY, MP/ RP

Parts Phone 1-800-47-SIMON

. SECTION PLATE NO. PAGE
2o oo a2z | PR 35 g@3() [Fp [OMED | fsETON (v pfREND. (y[iGE




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1] 3551320 PLATFORM LEVEL/ ROTATE VALVE ASSEMBLY 1
2| 01-238100 MANIFOLD, PLATFORM LEVEL/ ROTATE VALVE 1
3| 01-238101 COIL, ELECTRICAL (12 Volt DG, DIN connection) 4
41 01-238102 CONNECTOR, DIN 4
5| 06-048500 RUN TEE, MALE "0"-RING TO 37° (6 RS0X-S) 2
6 [ 06-039800 ADAPTER, "0"-RING TO 37° (6 F50X-S) 2
7| 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 2
8| 06-094800 PLUG, HEX SOCKET "0"-RING (4 HPSON-S) 3

TITLE

PLATFORM LEVEL/ ROTATE VALVE ASSEMBLY

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

SECTION C1 2.| PLATE NO. 07 [ PaGE 01 REV.

| aTED PART Parts Phone 1-800-47-SIMON
355 ] 3 20 24 Hr (Machine) 414-362-8280
24 APR. 1997 |10 Fax 414-355-3172




M

L

©x

b=y
e

©
(0O (T 1)

P
N
=
©

(i
L

N

©

"/ || 4
(——

e DaarRood | PLATFORM LEVEL/ ROTATE VALVE ASSEMBLY

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47SIMON PART REV.  |DATED SECTION PLATE NO. PAGE
i |1 355 1320 [~ T 1] C12.707 ™ 01




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qry.
1 | 355 3080 DRIVE VALVE ASSEMBLY (For Two Wheel Drive versions) 1
2 | 01-238300 VALVE BLOCK ASSEMBLY, DRIVE 1
Port “P1":
3 | 06-041400 ADAPTER, “0"-RING TO 37° (16 F50X-S) 1
4 | 06-052000 90° ELBOW, SWIVEL NUT (16 C6X-S) 1
Port “P2":
5 | 06-045800 90° ELBOW, "0”-RING TO 37° (16 C50X-S) 1
Port “A” (Right side):
6 | 06-047400 45° ELBOW, “0”-RING TO 37° (12 V50X-S) 1
Port “"B” (Right side):
7 | 06-047400 45° ELBOW, "0"-RING TO 37° (12 V50X-S) 1
Port “A” (Left side):
8 | 06-047400 45° ELBOW, “0”-RING TO 37° (12 V50X-S) 1
Port “"B” (Left side):
9 | 06-047400 45° ELBOW, “0”-RING TO 37° (12 V50X-S) 1
Port "BR” (Brake):
10 | 06-090300 REDUCER/ EXPANDER (6-4 F50G5-S) 1
11 | 06-049800 BRANCH TEE, “0”"-RING TO 37° (4 S50X-S) 1
Port “Y” (Drain):
12 | 06-039800 ADAPTER, “0"-RING TO 37° (6 F50X-S) 1
The following items are not included with the Drive Valve Assembly:
13 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 4
14 | 07-062016 WASHER, FLAT (3/8") 4
15 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4

TITLE

DRIVE VALVE ASSEMBLY (TWO WHEEL DRIVE), MPH 80

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parfs Phone 1-800-47-SIMON

SECTONR ] 9 | pLaTE 08 |PAGE0-I REV. _ loDSTnEEY, e 7% 355 3080 24 Qo) 414-362.8200




LHOH

7 GAB
\ © BR

© =

-

2

U

GRA GLB[ 777~
8 8\ 6\ 8 ((@
© ® @ JO.___

LEFT

one [ )

10,
11

rt ¥ C12.08001E

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

DRIVE VALVE ASSEMBLY (TWO WHEEL DRIVE), MPH 80

PART
NO.

355 3080 RE lgﬂi\[(’,ww

SECTIOI\C-I 2 | pLATE N008 | PAGEO-I




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
1 STEER CYLINDER ASSEMBLY
(7-1/2" [190 mm] stroke, 3-1/2" [89 mm] bore,
1-1/4" [31.8 mm] rod, [2] 9/16"-18 UNF "0"-Ring ports).
04-035300 Standard cylinder, for all models except as listed below. 1
232 8190 Modified cylinder (drilled for "L" shaped keeper pins), for
models MPH 80, MP 95, MP 110 after Jan., 1994. 1
217 4010 Modified cylinder (with spacers installed), for models MPH 60,
MP 60Z, MP 70 or MP 80, and all four wheel drive versions. 1
2 BODY, CYLINDER 1
3 | 04-035302 ROD, CYLINDER 1
4 | 04-035303 PISTON 1
5 GUIDE, PISTON ROD 1
6 | 04-035304 NUT, LOCK (7/8"-14) (replaced by item 18 for some models) | 1
7 | 04-035301 SEAL KIT 1
8 SEAL, "0"-RING (3/4" [19 mm] I.D.) 1
9 SEAL, "DURA-PAK" (3-1/2" [89 mm] 0.D.) 1
10 SEAL, "U" CUP (1-1/4" [32 mm] I.D.) 1
11 RING, WIPER (1-1/4" [32 mm] I.D.) 1
12 SEAL, "0"-RING (3-1/2" [89 mm] 0.D.) 1
13 RING, BACKUP 1
14 RING, RETAINING (Round) 1
15 | 04-035305 CLEVIS, ROD (without hole for keeper pin)
(replaced by item 20 for some models) 1
16 | 07-003048 CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5) 1
17 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
The following items are required on certain units (see above):
18 | 2171710 SPACER, BASE (replaces lock nut, item 6)
(1-3/16" [30 mm] long) for cylinder assembly 217 4010 1
19 | 2171730 SPACER, ROD
(.19" [4.8 mm] thick) for cylinder assembly 217 4010 1
20 | No part # CLEVIS, ROD (04-035305 drilled for keeper pin, for cylinder
232 8190. Please specify modified clevis required.) 1
b STEER CYLINDER e Dt Fod
SECTION PLATE NO PAGE REV DATED PART gg&oggg:ﬂfg%ﬁzigﬁ&um
DO1 l 11 | 01 y 15 JUN, 1994 |NO. B ) g 2028260




16, 17 15, 20

1 w i
——— ———-———@— XHKX XX XXX — = — = — = — e — - @—————w-'ﬂl—r—- ————— F—-—
i y

i <

Art#001.11002S

Art#D01.11001S

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

b STEER CYLINDER
:gl'u REV._ II])IS\T‘:EUDN’ ot SECTION DO1 !PLATE NO. 11 | PAGE 01




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
1 HYDRAULIC SWIVEL 1
04-008700 For all versions except as listed below
235 1600 For Model RP 86 or T-80
2 HOUSING, HYDRAULIC SWIVEL 1
3 SPOOL 1
4 RETAINER PLATE 1
5 ARM, TORQUE 2
04-008703 Standard 8" (203 mm) long arm for Swivel 04-008700
236 0930 4" (102 mm) long arm for Hydraulic Swivel 235 1600
6 | 04-008702 SERVICE KIT, HYDRAULIC SWIVEL 1
Note: ltems in service kit identified by asterisk (*).
7* "0"-RING 2
8* RING, WEAR 1
o* RING, WEAR 1
10* | 04-008701 SEAL KIT (consists of [7] "0"-Rings and [7] Slipper seals) 1
11 | 04-008704 CAP SCREW, SOCKET HEAD 4
12 CAP SCREW, SOCKET HEAD 4
13 WASHER, LOCK 4
The following item is not included with Hydraulic Swivel
04-008700, but replaces ltem #5 in some applications:
14 | 2101030 STOP, SWIVEL 2
The following items are not included with Hydraulic Swivel
04-008700 or 235 1600:
15 | 06-192200 HOSE FITTING (S2102-8-8)
(For center port on some versions of Model MP 80 and smaller) 1
16 | 06-071400 REDUCER, PIPE THREAD (3/4 x 1/2 PTR-S)
(For center port on Model MPH 80, MP 95, MP 110 and RP 120) 1
ke HYDRAULIC SWIVEL e oo oo

SECTION D02-|PLATE NO. 01 | PAGE 01 REV.  |DATED PART

22 APR., 1996 |NO. Fax 414-355-3172

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




N
k

=

2
B —
<
*10 — | @
19 - | _—— 3
|

Koo AL L HR R R LZ LT LA Z X ZLE

T |
[

11 \ i
: 14
\I 1 b\}, ] /

Note: Items in service kit identified by asterisk (*)

Simon Aerials Inc. TITLE
10600 West Brown Deer Road HYDRAU LlC SWlVE L
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
PART REV. | DATED SECTION | PLATE No. | PAGE
24 Hr (M -362-8280
F:x ;1(4-2?;?:3 '72}4 %628 NO. - 22 APR., 1996 D02 . O ] O ]




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 MOTOR ASSEMBLY (See plate 2 of 2 for brake) 1
2 | 01-000430 KEY, WOODRUFF 3
3 PIN, DRIVE 1

7 | 01-000444 | " RING, RETAINING 1
8 | 01-000423 RACE, BEARING 2
o | 01-000422 _BEARING, THRUST __ 1

a1e

13 "1 | ROLLER, BODY SEAL [3' (76.2 mm) long] | 18
14 ROTOR [3" (76.2 mm) wide] 1
151 | PLATE, SEAL [3" (76.2 mm) wide] 3

19 "  PIN, DOWEL 2
20 CAP SCREW, SOCKET HEAD 9
21 WASHER, HELICAL LOCK 9

25 | 01-000420 GEAR, PINION 2
26 SHAFT, MOTOR (Spline both ends, for use with brake) 1
27 | 01-000401 SEAL KIT, I — 1

- U -RING _
30 01-000428 RING, BACK UP
31 SEAL, SHAFT 1
32 01-900445 RING, BETAINING _ » ok §1w
oot A . - . , o

TITLE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)

PATE D03.09 | SIMON AERIALS INC. e | o, 01-064200




TITLE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 14 JUN,, 1994

PART
NO.

01-064200

PLATE
NO.

D03.09




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
34 | 01-004802 BRAKE ASSEMBLY (See plate 1 of 2 for motor) 1
35 | 01-000434 HOUSING 1
36 01-004801 SPACER 1

35 oy

40 | 07-008003 "I "CAP SCREW, SOCKET HEAD (1/4™-20 x 3/4", Grade 8) 7
41 | 01-000403 PLATE, ADAPTER 1
42 | 01-000412 | | SPRING, DIE | _ 8

46*| 01-000404 | | 1
47*| 01-000414 RING, BACK UP 1

48*| 01-000415

RI
(11-0004 18 =

NG, QUAD I -

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

PLATE D03.09 |SIMON AERIALS INC.  evuws o, 01-064200




47*

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 14 JUN,, 1994

PART
NO.

01-064200

PLATE
NO.

D03.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 01-224901 MOTOR, ELECTRIC PUMP 1
2 | 01-224902 RELAY, SOLENOID 1
3 | 01-027205 COUPLING, PUMP 1
4 | 01-027202 GASKET, PUMP 1
5 PLATE, DRIVE 1
6 CASE 1
7 PLATE, END 1
8 GEAR 2
9 SHAFT, DRIVE 1
10 SHAFT, IDLER 1
11 BEARING 4
12 KEY, DOWEL 1
13 BALL 1
14 RING, RETAINING 4
15 PIN, DOWEL 2
16 SEAL KIT 1
Note: Items in seal kit are idenfified by asterisk (*).

17 SEAL, SHAFT 1
18 O-RING 4
19 RELIEF VALVE ASSEMBLY 1
20 NUT, ACORN 1
21 GASKET, METAL 1
22 NUT, HEX JAM 1
23 SCREW, ADJUSTING 1
24 SPRING 1
25 GUIDE, SPRING 1
26 BALL 1
27 CAP, VALVE 1
28 WASHER, SEALING 1
29 SPRING 1
30 BALL 1

TITLE Simon Aerlals Inc.
EMERGENCY PUMP P 10500 ot 5o Do vt

SECTIO PLA . G REV. DATED T
Ty [0 L N T L R 7

01-224 900

PN

J

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




E
[
s

1

S5

Section "B-B"
(Check Vailve)

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

TITLE
EMERGENCY PUMP
w7 01-224 900[- T, s DO7!™™* 101 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
Note: These are "Type 2" pumps, with unitized control valve design.
01-206900 HPR 40 (marked "*ROPV 312 XXXXXX*" and "24 71 R11531")
01-019500 HPR 50 (marked "*ROPV 322 XXXXXX*" and "24 72 R11531")
01-018700 HPR 65 (marked "*ROPV 332 XXXXXX*" and "24 73 R11531")
2 HOUSING ASSEMBLY, PUMP 1
3 HOUSING, PUMP 1
4| 01-019519 VALVE, INLET 8
5[ 01-019518 SEAT, DISCHARGE VALVE 8
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
7 | 01-002605 * SEAL, OIL 1
8 * SHIELD (plastic) 8
91 01-019512 * "0"-RING 8
10 | 01-018704 * "0"-RING, CENTER HUB 1
11 | 01-018705 * RING, SEALING 1
12 VALVE, DISCHARGE 8
13 | 01-019517 GUIDE, VALVE 1
14 | 01-018715 DISC, DISCHARGE VALVE 1
15 | 01-019516 SPRING 1
16 | 01-019515 * "0"-RING 1
17 PLUG, DISCHARGE VALVE 1
18 | 01-019503 RING, SNAP 1
19 | 01-019514 PISTON 8
20 | 01-019513 SPRING, PISTON 8
21 | 01-019520 PIN, COOLING 8
22 PLUG, PISTON 8
23 SHAFT, PUMP 1
for Model HPR 40
01-019506 for Model HPR 50
01-018708 for Model HPR 65
24 | 01-019504 CUP, PUMP SHAFT BEARING 2
25 | 01-019505 CONE AND ROLLER, PUMP SHAFT BEARING 2
26 | 01-018710 SPACER 2
27 | 01-019510 WASHER, THRUST 2
28 | 01-019508 RACE, BEARING 1
29 | 01-019507 ROLLER, NEEDLE 50
30 | 01-019521 SPACER, NEEDLE ROLLER 3
31| 01-019509 SHIM (0.15 mm) AR.
SHIM (0.25 mm) AR.
TITLE Simon Aerials Inc.
HYDRAULIC PUMP ASSEMBLY 10600 West Brown Deer Road

SECTION DO 8.' PLATE NO. 13 [ Pace 01

REV. A [DaTED PART
08 OCT., 1996 |NO.

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280

Fax 414-355-3172




Simon Aerials Inc. TITLE
10600 Wos Bown Dow R HYDRAULIC PUMP ASSEMBLY
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
PART REV. p |DATED SECTION [ PLATE No. [ PacE
24 Hr (Machine) 414-362-8280
Fax ;1(4-3055?3 72 NO. A 08 OCT., 1996 D08 . 1 3 O ]




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
32| 01-018711 * PACKING, INLET HOUSING TO PUMP HOUSING 1
33 * PACKING, HIGH PRESSURE PASSAGE 1
34 * PACKING, BOLT PASSAGE 4
35 HOUSING, PUMP INLET 1
36 | 01-019502 VALVE ASSEMBLY, CONTROL 1
37 ‘ HOUSING, PRESSURE COMPENSATOR 1
38 VALVE, PRESSURE COMPENSATOR CONTROL 1
39 * "0"-RING 1
40 PLUG, PRESSURE COMPENSATOR 1
41 GUIDE, SPRING 1
42 SPRING, PRESSURE COMPENSATOR 1
43 * WASHER 1
44 PLUG, ADJUSTING 1
45 SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1
46 * "0"-RING 1
47 SPRING, CRANKCASE RELIEF VALVE 1
48 VALVE, EXTERNAL CONTROL 1
49 PLUG, DESTROKE 1
50 * "0"-RING 1
51 * "0"-RING 1
52 * PLUG 1
53 * PACKING, PRESSURE 3
54 * SHIM, PRESSURE COMPENSATOR HOUSING A.R.
55 CAP SCREW, HEX HEAD 3

TITLE Simon Aerlals Inc.
HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE) 10600 Wos Brown Dserfond
SECTON [y () § [ PLATE NO. 13 [ Pace 02 = A [DaTED PART D N (e 414, 362.8280

. 08 OCT., 1996 |NO. Fox 414-355-3172




49,
% 50,
* 51,
* 52

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

"™ HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE)
PART REV. A | gnggT" o SECTIOND08.|PLATE Noq3 |PAGE02




PARTS LIST

SEE
ITEM [ PART NO SECTION DESCRIPTION ary.
The following items are not included with the Hydraulic Pump:
Suction Fittings:
56 | 06-214400 FLANGE, SUCTION FITTING (2" SAE flange) (32 CFHC)
(includes two halves and mounting hardware) 1
57 FITTING, SUCTION 1
06-216100 90°, 2" stem fo 2" hose (32 C4-32 FL90)
06-196900 90°, 2" SAE flange to 2" hose (23867-32-32 FC)
(Obsolete. Use 06-216100 and 06-214400.)
06-21 4300 90°, 2" stem o 1-1/2" hose (24-32 FL90)
06-195700 90°, 2" SAE flange to 1-1/2" hose (23867-24-32 FC)
(Obsolete. Use 06-214300 and 06-214400.)
06-216200 45°, 2" stem 1o 1-1/2" hose (24-32 FL45)
06-195600 45°, 2" SAE flange to 1-1/2" hose (23868-24-32 FC)
(Obsolete. Use 06-216200 and 06-214400.)
Pressure Fittings:
58 | 06-213800 FLANGE KIT, PRESSURE FITTING (16 CFHS-87989)
(includes two halves and mounting hardware) 1
59 ADAPTER, STEM 1
06-213900 (16 FL5K-12MJ90)
06-215700 (16 FL5K-16MJ90)
60 | 06-202100 FITTING, COMPANION FLANGE (L1-16-16S-30)
(Obsolete. Use 06-213800 and 06-213900.)
06-195800 FITTING KIT, FLANGE (SAE #16, 4 bolt) (5151 HK-16) (Obsolete.)
61 | 06-215800 45° ELBOW, "0"-RING TO 37° (10 V50X-S) 1
TITLE Simon Aerlals Inc.
HYDRAULIC PUMP ASSEMBLY 10600 West Brown Deer Road

SECTION PLATE NO. AGE REV, DATED PART
Doglrurere-q 3 Ieeeggfren. p Jowren o

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Simon Aerials Inc. TITLE

10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA HYDRAU LIC PU M P ASSE M B LY

Parts Phone 1-800-47-SIMON

24 Hr (Maching) 414.362-8280 PART REV. p |DATED SECTION | PLATE NO. | PAGE

Fax 41(4-355-3% 72 NO. A 08 OCT., 1996 D08 . ] 3 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
Cylinder can be identified by Part Number *04057800" stamped
on cylinder wall.
1 CYLINDER ASSEMBLY, BOOM LIFT 1
04-057800 For Models MPH 80, MP 95, RP120 "Reach Plus”
(without pads for boom angle sensors)
2 CASE, CYLINDER (Barrel Assembly) 1
3 ROD , CYLINDER 1
4 PISTON ASSEMBLY 1
5 * "0"-RING 1
6 * RING, PISTON WEAR 3
7 * "0"-RING 1
8 * SEAL, PISTON 1
9 GLAND, HEAD (Rod Bearing Assembly) 1
10 * WIPER, ROD 1
11 * SEAL, ROD 1
12 * RING, ROD WEAR 1
13 * "0"-RING 1
14 * RING, BACKUP 1
15 NUT, PISTON ROD 1
16 BUSHING 4
17 | 04-028304 VALVE, COUNTERBALANCE (marked "CBCG-LHN") (4.5:1 pilot
ratio, factory set at 4900 psi [338 bar] [344.5 kg/cm?]) 1
The following items are not part of the cylinder assembly:
18 | 04-057801 SEAL KIT (not for use with water-glycol hydraulic fluid)
Note: Items in kit identified by asterisk (*). 1
19 | 04-028303 SEAL KIT, COUNTERBALANCE VALVE 1

TITLE

LIFT CYLINDER, 62.0" (1.58 M) STROKE

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
D09, 45 ™01 ™ - PI, o [i6704-057800 |  iaicemon tiseea




16

11*

/ ]3*,
14*

7777774 2RI

\ :AA: - =T 6*
S 7%,

N N 8*

6*

15
. e —_ = Art # D09.45001E
Cyl. 04-057800
16
Simon Aerials Inc. TITLE "
D e B D R0 e LIFT CYLINDER, 62.0" (1.58 M) STROKE

Parts Phone 1-800-47-SIMON

, TED SECTION PLATE NO. PAGE
2t oo a1z [P 04 057800 [ [0 | Tseeron pgleutene. g5 e g




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
Cylinder can be identified by Part Number "04056700"
stamped on cylinder wall.
1 MASTER LEVEL CYLINDER ASSEMBLY 1
2 | 04-056700 MASTER LEVEL CYLINDER 1
3 CASE, CYLINDER (Barrel Assembly) 1
4 ROD, CYLINDER 1
5 PISTON ASSEMBLY 1
6 * "0"-RING 1
7 * RING, PISTON WEAR 1
8 * SEAL, PISTON 1
9 * WASHER, BACKUP 1
10 GLAND, HEAD (Rod Bearing Assembly) 1
11 * WIPER, ROD 1
12 * SEAL, ROD 1
13 * RING, ROD WEAR 1
14 * "0"-RING 1
15 * RING, BACKUP 1
16 NUT, PISTON ROD 1
17 SCREW, ROD BEARING LOCKING 1
18 BUSHING 4
19 | 04-056302 VALVE, RELIEF (marked “RDDA-LAN")
(factory set at 3000 psi [207 bar] [211 kg/ cm?]) 2
The following item is not part of the cylinder assembly:
20 | 04-056301 SEAL KIT (not for use with water-glycol hydraulic fluid) 1
Note: Items in kit identified by asterisk (*).
TITLE " Simon Aerials Inc.
MASTER LEVEL CYLINDER, 17-3/4" (.45 M) STROKE 10600 Wt Srown Doar Road

Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
D10/ 16 "™ 01]™ - P oo 16 04-056700 |  iaimon s




18

11*

17 10
/ \ 12*

/2 % ‘A/B*

%14*, 15+

>N\
T |4

19 % /

16
Cyl. 04-056700 18
Simon Aerials Inc. TITLE
10600 West Brown Deer Road MASTER LEVEL CYLINDER, 17-3/4" (.45 M) STROKE

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

X . PAGE
z¢ b oy 163020200 | PR 04 056700 [ - 1BWe 1001~ D1 ol 16 1P 0




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 GLASS, SIGHT 1
2 BODY, SIGHT GAUGE 1
3 BOLT, THR 2

GIRIN

TITLE SIGHT GAUGE, 14"
PATE D12.05 | SIMON AERIALS INC. o | ng . 10-033800




7

1

! L L L L ] Qm44//

TITLE

SIGHT GAUGE, 14"

SIMON AERIALS INC.

REV. 05/02/91

PART
NO.

10-033800

PLATE
NO.

D12.05




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 NUT, RING 1
2 PISTON 1
3| | SPACER 1

7
8 | 04-011101 VALVE, HOLDING 2
9 )

U

13 RING, BACKUP (part of Seal Kit, item 19) 2
14 "O"-RING (part of Seal Kit, item 19) 1
15 | RING, BACKUP (part of Seal Kit, item 19) 1

TITLE TELESCOPE (EXTEND) CYLINDER

PLATE D19.27 | SIMON AERIALS INC. e om0 | elT - 04-011




1 2 3
9_10, 11,* 13, *
12, 14 4 16 4

Note: Items in seal kit (Item 19) identified by asterisk (*).

TITLE TELESCOPE (EXTEND) CYLINDER
SIMON AERIALS INC. v oo | e 04-011000 |Ra™ D19.27




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
Cylinder can be identified by Part Number "04056600"
stamped on cylinder wall.
1 SLAVE LEVEL CYLINDER ASSEMBLY 1
2 | 04-056600 SLAVE LEVEL CYLINDER 1
3 CASE, CYLINDER (Barrel Assembly) 1
4 ROD, CYLINDER 1
5 PISTON ASSEMBLY 1
6 * "0"-RING 1
7 * RING, PISTON WEAR 1
8 * SEAL, PISTON 1
9 * WASHER, BACKUP 1
10 GLAND, HEAD (Rod Bearing Assembly) 1
11 * WIPER, ROD 1
12 * SEAL, ROD 1
13 * RING, ROD WEAR 1
14 * "0”-RING 1
15 * RING, BACKUP 1
16 NUT, PISTON ROD 1
17 SCREW, ROD BEARING LOCKING 1
18 BUSHING 4
19 | 01-227200 VALVE, COUNTERBALANCE (marked “CBCB-LHN")
(factory set at 3000 psi [207 bar] [211 kg/ cm?]) 2
20 | 01-227201 SEAL KIT, COUNTERBALANCE VALVE 1
The following item is not part of the cylinder assembly:
21 | 04-056301 SEAL KIT (not for use with water-glycol hydraulic fluid) 1
Note: Iltems in kit identified by asterisk (*).
TITLE " Simon Aerlals Inc.
SLAVE LEVEL CYLINDER, 17-3/4" (.45 M) STROKE 10600 West Brown Dosr Rood

Parts Phone 1-800-47-SIMON

SECT PLATE NO. PAGE REV.  |DATED PART 7-SIM
D201 20 ™01 [ - Piiie o e 04-056600 |  namsesce




19,20 —

o

17

20

Art# D20.20001E
Cyl. 04-056600

10

—l |
S N
o * *
]
o

*

11*

AT

19, % / v T
®

16

18

Slmon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

e SLAVE LEVEL CYLINDER, 17-3/4" (.45 M) STROKE
" 04-056600 | - %%, 0™ D207 20 ™ 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 ACTUATOR ASSEMBLY, ROTARY (with arms) 1
354 8490 for MP series with “straight tip” boom
355 3010 for MP series with “bent tip” boom
354 9190 for MPN series with “straight tip” boom
2 | 02-010600 ACTUATOR ASSEMBLY, ROTARY (without arms) 1
3 | 02-010605 HOUSING, ROTARY ACTUATOR 1
4 | 02-010612 CAP, END 2
5| 02-010609 RACK 1
6 | 02-010607 SHAFT, PINION 1
7 | 02-010604 WASHER 4
8 | 02-010603 BEARING, NEEDLE 2
9 | 02-010608 SNAP RING 1
10 BOLT, SAFETY 1
11 WASHER, SAFETY 1
12 | 02-010606 VALVE, RELIEF 1
13 | 02-010610 SEAL KIT 1
Note: These seal kits are not for use with water-glycol fluid.
ltems in seal kit are identified by asterisk (*).
14 "0”-RING 2
15 RING, BACK-UP 2
16 SEAL, RACK 2
17 SEAL, PINION SHAFT (upper) 1
18 SEAL, PINION SHAFT (lower) 1
19 | 02-010611 BEARING KIT 1
Note: Items in kit identified by double asterisk (* *).
20 WEAR STRIP, RACK 2
21 WEAR STRIP, PINION SHAFT 1
22 ARM, ROTARY ACTUATOR (right) 1
230 0660 MP series with “straight tip” boom
219 9260 MP series with “bent tip” boom
2191370 MPN series with “straight tip” boom
23 ARM, ROTARY ACTUATOR (leff) 1
230 0670 MP series with “straight tip” boom
2199270 MP series with “bent tip” boom
219 1380 MPN series with “straight tip” boom
24 | 07-003089 CAP SCREW, HEX HEAD (1/2"-13 x 2", Grade 5) 12
25 | 07-058400 NUT, HEX LOCK (1/2"-13, Grade 8) 12
26 | 210 2940 PIN, PLATFORM PIVOT (1-1/4" x 20") 1
27 | 07-003053 CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5) 2
28 | 07-050016 NUT, HEX LOCK (3/8"-1, Grade 5) 2
29 | 208 0459 TUBE, PIN RETAINER 1

TITLE

PLATFORM ROTARY ACTUATOR

SECTION D2 4.| PLATE NO. 11 [ PAGE 01

REV B lDI:TsEln)AAY, 1997 Z’é'.” 02-010600

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




17*
21 ** 7,8 18* 9

,2 ©

Simon Aerlals Inc. TITLE

10600 West Bown Dot Rood PLATFORM ROTARY ACTUATOR

Parts Phone 1-800-47-SIMON

RT EV. DATED SECTION PLATE NO. PAGE
z i nesze |07 02-010600 | B e, 1997 D24' 11 ™01




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qary.
The following items are not included as part of the Rotary
Actuator Assembly (with arms):
30| 211 1850 SPACER, RELIEF/ CHECK VALVE MOUNTING 1
31 | 07-008043 CAP SCREW, SOCKET HEAD (3/8"-16 x 3/4", Grade 8) 2
32 | 01-202000 MANIFOLD, RELIEF/ CHECK VALVE 1
33 | 01-202001 CARTRIDGE, RELIEF VALVE 1
34 | 01-202002 CARTRIDGE, CHECK VALVE 1
35 | 07-003053 CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5) 2
36 | 07-065016 WASHER, HELICAL LOCK (3/8") 2
37 | 06-039500 ADAPTER, “0“-RING TO 37° (4-6 FS0X-S)
(MPH 80 special application) 1
38 ELBOW, 1
06-044400 90°, “0”-RING TO 37° (4-6 C50X-S) (standard versions)
06-047000 45°, “0"-RING TO 37° (6 V50X-S) (MPH 60 special application)
06-051300 90°, SWIVEL NUT (4 C6X-S) (MPH 80 special application)
39 90° ELBOW, SWIVEL NUT 1
06-051300 4 C6X-S (standard versions)
06-051500 6 C6X-S (MPH 60 special application)
06-051300 4 C6X-S (MPH 80 special application)
40 ELBOW, "0”-RING TO 37° 1
06-044400 90° ELBOW (4-6 C50X-S) (standard versions)
06-044600 *0”-RING TO 37° (6 C50X-S) (MPH 60 special application)
06-044400 90° ELBOW (4-6 C50X-S) (MPH 80 special application)
41 ELBOW, SWIVEL NUT 1
06-051300 90° ELBOW (4 C6X-S) (standard versions)
06-053000 45° ELBOW (6 V6X-S) (MPH 60 special application)
06-051300 90° ELBOW (4 C6X-S) (MPH 80 special application)
42 90° ELBOW, "0”-RING TO 37° 2
06-044600 6 C50X-S (standard versions)
237 3610 ORIFICED FITTING (special application)
(Modified 6 C50X-S with three 0.0135" orifices)
43 | 353 0460 TUBE ASSEMBLY 2
44 | 06-039900 ADAPTER, “0"-RING TO 37° (6-8 F50X-S) 2
45 | 206 8879 PIN, SLAVE CYLINDER (Rod end) (1.25" x 7.38") 1
46 | 206 8444 SPACER, SLAVE CYLINDER 2
47 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3", Grade 5) 1
48 | 07-058400 NUT, HEX LOCK (1/2"-13, Grade 8) 1
49 | 08-040700 RING, SNAP (1-1/4") 2

TITLE

PLATFORM ROTARY ACTUATOR

Simon Aerials Inc.

SECTION D2 4.| PLATE NO. 11 [ Pace 02

B ot s o 02-010600

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




43
42
42

32, 33, 34

43

Art # D24.06002E

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

" PLATFORM ROTARY ACTUATOR
zgl'zr 02-010600 REV. B |1%A;|;[;,]997 SECTION D2 4|.PLATE NO. 11 [ PaGE 02




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
1| 3551290 ALARM PACKAGE ASSEMBLY 1
2 | 205 6021 BRACKET, ALARM MOUNTING 1

Movement Alarm ...
3 | 03-464600 ALARM, MOVEMENT (102 dba, 12/ 24 Volt DC.
Marked “Model 530" on vendor label.) 1
4 | 03-094600 TERMINAL, RING (#10 stud, #14 - #16 ga. wire) 3
5 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
6 | 07-060014 WASHER, FLAT (1/4", SAE) 2
7 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
Level Sensor ...
8 | 03-487100 SENSOR, LEVEL (4.5°, 2 second delay) 1
9 --- FUSE (AGC-1) (1 Amp, 250 Volt, fast blow) 1
10 | 03-736900 HOUSING, CONNECTOR (3 way, male) 1
11 | 03-474000 SOCKET, TERMINAL (#14 - #16 ga. wire) 3
12 | 03-474100 SEAL, WIRE (0.079" - 0.110" dia.) 3
13 | 03-711000 RESISTOR (2k Ohm, 1/2 Watt) 1
14 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
15 | 07-111600 WASHER, EXTERNAL TOOTH (1/4") 1
16 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
Warning Horn ...
17 | 03-731300 HORN, WARNING (Single terminal, Low note) 1
18 | 03-096000 TERMINAL, PIGGYBACK (#14 - #16 ga. wire) 2
19 | 03-092300 TERMINAL, COUPLING (Female, insulated, #14 - #16 ga. wire) 2
20 | 03-061800 DIODE, RECTIFIER (600 Volt, 6 Amp) 1
21 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 1
22 | 07-060014 WASHER, FLAT (1/4", SAE) 2
23 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 1
Harness ...
24 | 03-473800 HOUSING, CONNECTOR (4 way, male) 1
25 | 03-474000 SOCKET, TERMINAL (#14 - #16 ga. wire) 4
26 | 03-474100 SEAL, WIRE (0.079" - 0.110" dia.) 4
27 CABLE, ELECTRICAL (SJO, #16 AWG) AR.
03-085500 2 conductor (Bulk item, 1 ft [30.5 cm] required here)
03-085700 4 conductor (Bulk item, 1 ft [30.5 cm] required here)
28 | 03-439000 TIE, CABLE (3.62" [92 mm] long) 12
The following items are not included with the Alarm Package:
29 | 07-062014 WASHER, FLAT (1/4") 8
30 | 07-050014 NUT, LOCK (1/4"-20, Grade 8) 4

TITLE

Simon Aerials Inc.

ALARM PACKAGE

SECTION 08| PLATE N0.03 | PacE 01 REV. _

[oaTeED PART
23 APR., 1997 [NO.

355 1290

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




24, 25, 26

B E08.03001E
30 <.

Simon Aerials Inc. TITLE
10600 West Brown Deer Road ALARM PACKAGE
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

a62-8280 | PART REV.  |DATED SECTION [ PLATE NO. | PAGE
e 202220 395 1290 |- EOS8. 03 01

23 APR., 1997




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
Note: Identification tag (on item 34) reads "W3BX50354 ZB"

1] ) HUB AND SPINDLE ASSEMBLY 1
05 INDLE .

() 90

| 5 | 02-000617 CONE AND ROLLER, HUB BEARING (inner) | 1
6 | 02-000632 CUP, HUB BEARING (inner) 1
7 | 02-000616 CONE AND ROLLER, HUB BEARING (outer) | _ 1

: AN i : :
11 PLUG, PIPE 2
12 02-010502 STUD, WHEEL MOUNTING 10
13 | 02-000615 CzOUPLlNG, MOTOR 1

UOUe. :
17 | 02-000627 WASHER 2
18 | 02-000626 RING, RETAINING 1
19 | 02-000624 GEAR, INTERNAL 1
10

23 | 0p- o GEAR, PLANET 3

24 | 02-000630 ROLLER, NEEDLE 84
25 | 02-010506 SPACER ‘ S , 3

29 | 02-000619 | RING, RETAINING 1

30 SPACER, THRUST
31 | 02004803 | GEAR, INPUT S— . :

e "

e i Rt S N

35 | 02-000634 GEAR,RING | o
36 | 02-000607 O-RING 5

TITLE TORQUE HUB (54:1) (PLATE 1 OF 2)

PLATE £01.07 [SIMON AERIALSINC.  wcoww|no 02-010500




47 optional "Q-HUB"
Quick disconnect kit

TITLE TORQUE HUB (54:1) (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 07 JUN,, 1994

T 02-010500

PLATE
NO.

FO01.07




s

PARTS LIST
SEE
ITEM| PARTNO [SECTION . DESCRIPTION QTY.
37 COVER ASSEMBLY, HUB 1
38 [ 02-000618 COVER, HUB 1
39 | 02-000601 CAP, COVER 1

8181838

41 02-000512 "O"-RING 1
42 | 02-000603 ROD, DISCONNECT 1
43 | 02-000602 CAP, QISCONNECT ‘ 1

47 | 02-000621 BOLT, SHOULDER 4

ghe following optional kit may be installed on your hub:

. e’ ® & @ !
49 CAP, QUICK DISCONNECT 1
50 | 02-000608 "O"-RING 1
ECT

SR

55 CAP, HEX 1
o6 "O"-RING 1

TITLE TORQUE HUB (54:1) (PLATE 2 OF 2)

PLATE £01.07 |SIMON AERIALS INC. o no 02-010500




46 47 optional "Q-HUB"
Quick disconnect kit

TITLE TORQUE HUB (54:1) (PLATE 2 OF 2)

SIMON AERIALS INC. o v |0 02-010500 |fa™ F01.07




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 HOSTILE ENVIRONMENT PACKAGE 1
2 | 10-126300 BOOT, BOOM LIFT CYLINDER (with zipper) 1
3 | 09-011300 CLAMP, HOSE (2-1/4" 10 12-1/4") 1
4 | 09-008700 CLAMP, HOSE (4-1/2") 1
5| 10-103000 BOOT, LEVEL CYLINDER (with zipper) 2
6 | 09-008400 CLAMP, HOSE (1-3/4") 2
7 | 09-015000 CLAMP, HOSE (2-1/2") 2
8 | 208 0857 COVER, CATRAC HOSE 1
9 | 07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2") 8
10 | 07-062016 WASHER, FLAT (3/8") 16
11 | 07-050016 NUT, LOCK (3/8"-16) 8
12 | 208 0909 ANGLE (3" x 2" x 1/4" x 6") 8
13 | 209 3369 COVER, BOOM FOOT 1
14 | 07-062014 WASHER, FLAT (1/4") 8
15 | 07-044014 NUT, ACORN (1/4"-20) 8
16 | 10-088500 COVER, SIGHT GUAGE 2
17 | 208 1629 COVER, HYDRAULIC TANK FILLER 1
18 | 233 7390 COVER, FUEL TANK FILLER 1
19 | 07-062014 WASHER, FLAT (1/4") 8
20 | 07-044014 NUT, ACORN (1/4"-20) 8
| 21 | 233 1260 STOP, COVER AXLE EXTEND CYLINDER 2
The following items are not part of the Hostile Environment Package,
but are sold separately:
22 | 237 1770 GUARD, SWING BEARING (Right) 1
23 | 10-159100 COVER, PLATFORM CONTROL CONSOLE (Black vinyl) (not shown) 1
24 | 232 6050 DOOR, ACCESS (not shown) 1
TITLE A

HOSTILE ENVIRONMENT PACKAGE, MPH 80 T e B un Deer Road
Milwaukee Wisconsin 53224 USA

SECTION F06| PLATE NO. 10 | Pace 01 REV. _ |D1:T9E'I30v. oo ml-u Pats e 1-601-393-1351




16, 19, 20

14, 15

16, 19, 20

~
5 6,7
17,19, 20
22
Art# FO6.10001E
TITLE
Ti Al A
T e, HOSTILE ENVIRONMENT PACKAGE, MPH 80
Milwaukee Wisconsin 53224 USA I | |
Parts Phone 1-601-393-1351 PART REV. DATED SECTION PLATE NO. PAGE
Fax 1-601-393-1751 NO. = 19 NOV. 1997 F06 ' 1 0 0]




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
22 | 210 3000 BOOM BRUSH AND WIPER ASSEMBLY 1
23 FRAME, MOUNTING 1
24 | 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.

Cut to fit. piece [209 3394] used here.) 2
25 | 209 3666 SEAL PLATE, BASE BOOM SIDE (mounting angle) 2
26 | 209 3501 WIPER. BOOM SEAL 2
27 | 209 3556 CLAMP, BOOM SEAL 2
28 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 12
29 | 07-062016 WASHER, FLAT (3/8") 12
30 | 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.

Cut to fit. piece [209 3411] used here.) 1
31 | 209 3646 SEAL PLATE, BASE BOOM TOP (Scraper mounting plate) 1
32 | 209 3602 SCRAPER, BOOM SEAL 1
33 | 209 3545 CLAMP, BRUSH 1
34 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 7
35 | 07-062016 WASHER, FLAT (3/8") 7
36 | 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long sectfion.

Cut fo fit. piece [209 3433] used here.) 1
37 | 209 3688 ANGLE, MOUNTING 1
38 | 209 3691 WIPER, BOOM SEAL 1
39 | 209 3556 CLAMP, BOOM SEAL 1
40 | 07-031008 STUD, WELD (3/8"-16 x 1") 2
41 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2
42 | 07-062016 WASHER, FLAT (3/8") 2
43 FRAME, MOUNTING 1
44 |1 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.

Cut to fit. piece [209 3402] used here.) 2
45 | 209 3749 SEAL PLATE, BASE BOOM SIDE (mounting angle) 2
46 | 209 3527 - WIPER. BOOM SEAL 2
47 | 209 3587 CLAMP, BOOM SEAL 2
48 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 6
49 | 07-062016 WASHER, FLAT (3/8") 6
50 | 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.

Cut to fit. piece [209 3428] used here.) 1
51 | 209 3714 SEAL PLATE, MID BOOM TOP (Scraper mounting plate) 1
52 | 209 3611 SCRAPER, BOOM SEAL 1
53 | 209 3572 CLAMP, BRUSH 1
54 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 3
55 | 07-062016 WASHER, FLAT (3/8") AR.
56 | 209 3628 SCRAPER, BOOM SEAL 1

TITLE

HOSTILE ENVIRONMENT PACKAGE, MPH 80

SECTION F06| PLATE NO. 10 [ PAGE 02

REV.  |DATED PART

= 19 NOV. 1897 |NO.

Terex Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751




Art # F06.04001E

39
. TITLE
Terex Aerials Inc.
oo lne, g HOSTILE ENVIRONMENT PACKAGE, MPH 80
Milwaukee Wisconsin 53224 USA | I I
Parts Phone 1-601-393-1351 PART REV. DATED SECTION PLATE NO. PAGE
Fax 1-601-393-1751 NO. - 19 NOV. 1997 F06 . .I O 02




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
BOOM BRUSH AND WIPER ASSEMBLY (Continued)
57 PLATE, BRUSH MOUNTING 1
58 | 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.
Cut fo fit. piece [209 3446] used here.) 1
59 | 231 7600 ANGLE, MOUNTING 1
60 | 209 3532 WIPER, BOOM SEAL 1
61 | 209 3590 CLAMP, BOOM SEAL 1
62 | 07-031008 STUD, WELD (3/8"-16 x 1%) 2
63 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
64 | 07-062016 WASHER, FLAT (3/8") 4
65 | 209 1075 COVER, BOOM SHEAVES 1
66 | 209 1136 ANGLE, MOUNTING 6
67 | 209 3769 PLATE, BRUSH MOUNTING 1
68 | 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1") 2
69 | 07-003023 CAP SCREW, HEX HEAD (5/16"-18 x 3/4") 4
70 | 07-050015 NUT, LOCK (5/16"-18) 6
711 10-041100 BRUSH ASSEMBLY, BOOM (36" [.914 m] long section.
Cut to fit. piece [209 3446] used here.) 2
72 | 204 1739 RETAINER, BRUSH 6
73 | 07-050014 NUT, LOCK (1/4"-20) 6
74 | 07-062014 WASHER, FLAT (1/4") 6
R HOSTILE ENVIRONMENT PACKAGE, MPH 80 oo e,
SECTION F06| PLATE NO. 10 | Pace 03 REV. _ |D]AJEI\IDO a7 :;g.u EE“SE;}%?E:‘}:E;%%P *




Art # F06.04001E

36
39
TITLE
e, HOSTILE ENVIRONMENT PACKAGE, MPH 80
Milwaukee Wisconsin 53224 USA I l I
Pars Phone 1-601-393-1351 PART REV. DATED SECTION PLATE NO. PAGE
Fax 1-601-393-1751 NO. = 19 NOV. 1997 F06 1 O 03




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qary.
1 DECAL KIT (Not available. Order decals individually.)
2 | 10-130600 DECAL, "DANGER” (Hazard listing, at Ground controls) 1
3| 10-142100 DECAL, "DANGER” (Hazard listing, at Platform controls) 1
4 | 10-145100 DECAL, "DANGER” (Electrocution) 2
5 | 10-272600 DECAL, "CAUTION” ("Safety belt lanyard only ...") 2
6 | 10-094700 DECAL, “CAUTION, HOT WATER ...”
(for versions with liquid cooled engine) 1
7 [ 10-094900 DECAL, "CAUTION, ROTATING FAN ...”
(for versions with liquid cooled engine) 1
8 | 10-025400 DECAL, ENGINE MAINTENANCE (decal is marked
“F3-6L912" and “2973582") (used with Deutz 912 engine) 1
91 10-135100 DECAL, “FOR LUBRICATION OF SWING BEARING ..."
(with optional oil bath swing bearing) 1
10 PLACARD, FUEL 1
10-117900 “GASOLINE ONLY” (Black type on white)
10-151100 “"DIESEL FUEL ONLY” (Black type on white)
11 ] 10-151300 PLACARD, "HYDRAULIC FLUID ONLY" 1
12 | 10-012600 DECAL, "OPEN HYDRAULIC TANK VALVES ..." 1
13 | 10-007200 DECAL, "ENSURE LOCK PIN IS DISENGAGED ..." 2
14 DECAL, PLATFORM CAPACITY (4-1/2" [114 mm] wide) 4
10-148300 “Platform capacity 500 LBs (225 kg)” (MP70, MP 80)
10-148900 “Platform capacity 1000 LBs (450 kg)” (MPH 60)
15 | 10-012900 DECAL, "FORWARD” WITH ARROW 2
16 | 10-108600 DECAL, “FOR PROPER OPERATION - SET FUEL ...”
(for some “Dual fuel” versions) (Decal was marked “215 7710"
on some earier versions.) 1
17 | 10-016800 DECAL, “GAS/ OFF/ PROPANE” (for some “Dual fuel” versions) 1
18 | 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE ...”
(for some “Dual fuel” versions) 1
19 [ 10-107200 DECAL, “CAUTION” (“Steer system must be disengaged ...")

(for versions with optional fow package)

TITLE

DECALS, MPH 80 (WITH SIMCON CONTROLS)

SECTION F99 | PLATE NO.-I 4 | PacE 01 REV.  [DATED PART

20 NOV. 1997 |NO.

Terex Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351
Fax 1-601-393-1751




/A DANGER

( THESE HAZARDS WILL RESULTIN DEATH GR SERIOUS INJURY || / 2 .I 4

[ ]

5 PLATFORM CAPACITY
/ 500 LBs. (225 kg)

ACAUTION

Lol |8 T —
FOR FURTHER INSTRUCTIONS SAFETY NELT LANYARD OMLY
.

ENSURE LOCKPIN IS DISENGAGED
BEFORE OPERATING SWING FUNCTION

e 00m200 1 3
OPEN HYDRAULIC TANK VALVES BEFORE STARTING ENGINE ‘\ 1 2

e =\

19148900

) e 1)
1 =

39 N s BoHE H
o QHH auna ‘mm”Hmw”

nna
anan

: : MO A B
( )i P Ea 22
Q s alale] AR R

it
L

L 23 o USERASSIST DIAONOSTIC SYSTEN
() e
O IMeRaEKCY iToP. s
CIRCUIT RREAKER re— PR o0k | ortome e
o 1
T E
DS
. H ™ [ A
i » ENGINE .
: {; npm
B |, .
'CHOKE / QLOW P o
Treve Low ~ . (
L )y O e e
e o
REVERSE un -
GROUND PLATFORM Lo
i P wn { ) waw L
[ ]
W swmo
ENGINE START XTEND DOWN

SR
L [ S— 0204200 I

FOR PROPER OPERATION - SET FUEL SELEGT CONTROL
CADLE ON ENGINE - PULL OUT FOR GAS / PUSH IN FOR PROPANE
O ——" T

IN SWITCRING FROM GAS TO L.P.G.
FIRST CLEAN OUT THE FUEL BY

RUNNING THE ENGINE WITH THE
TOGGLE SWITCH IN THE OFF | Posmou

36

A DANGER .
I ] N WARNlNG
THIS MACHIE 15 COUIPPED WITHINTERLOCK SHITCHES WHOHLITS ’ i et e g
+ 71P OVER MAY OCCUR, IF THE AXLES ARE NOT
L cutoonmason TERECOW FORZONTAL VAT THE ARLES REYRACTED. T Ao
OPERATION OF THE BOOM BE YOND THESE LIMITS WITHOUT FULL!
EXTENGING T AXLES N RESLLTIN DEATH OF SERIOUS INJURY. * BEFORE ELEVATING BOOM, EXTEND AXLES SO THAT
ALL FOUR WHITE STRIPES ARE FULLY EXPOSED.
t [ PROCEDURE TO EXTEND OR RETRACT AXLES oo |
e toma
I8 MDVE STEER OR AXLE FUNCYION SELECTOR VALVE TO THE AXLE
EXTEND/RETRACT POSH
2 glEIN::RYE?gM”P\YER STEER AXLE AND LOWER BOOM UNTIL BOTH TIRES
STEER OR AXLE FUNCTION

3. REMOVE THE TWG TIE AOD HITCH PINS. SELECTOR VALVE
¢ gEmETEsTm e omon oo

pial & PUSH IN FOR STEER FUNCTION

Y EXTI 'WHEN BOTH 2" WIDE WHITE STRIPS

AR ExbsEy ehomo e i i (NORMAL OPERATING POSITION)
5. REINSTALL THE TWO TIE ROD HITCH PINS. PULL OUT FOR AXLE EXTEND/
6. RAISE BOOM UNTIL BOTH TIRES CONTACT THE GROUND. RETRACT FUNCTION
7. GENTER BOOM OVER DRIVE AXLE AND REPEAT STEPS 2, 4 AND 6. aoarzmes
i

. MOVE STEER OR AXLE FUNCTION SELECTOR VALVE TO THE
STEER POSITION. e \

37 38

Left side decals (typical version shown). Specific models or options may cause changes in decal
- location. See following page for illustration of Right side decals.

TITLE

10800 WestBrow Deet Road DECALS, MPH 80 (WITH SIMCON CONTROLS)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-601-393-1351 PART REV. DATED SECTION PLATE NO. PAGE
Fox 1-601-393-1751 NO. - |20 NOV. 1997 Fgg [ 'I 4 ! 0 '|




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
20 | 10-279500 DECAL, GROUND ELECTRICAL CONTROLS 1
21 | 10-266700 DECAL, “USER ASSIST DIAGNOSTIC SYSTEM ...”
(mounts to outside of circuit board cover) 1
22 | 10-269200 DECAL, "WARNING” (Controller board diagram)
(mounts to inside of circuit board cover) 1
23 | 10-265200 PLACARD, REMOTE CONTROL PENDANT 1
24 | 10-272100 PLACARD, “FUNCTION POWER” 1
25 | 10-279200 PLACARD, PLATFORM CONTROLS 1
26 | 10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED” 1
27 | 10-284302 DECAL, "TEREX” NAME
(Black, 5.12" [13 cm] high x 30.5" [77.5 cm] wide) 2
28 | 10-284402 DECAL, "AERIALS” NAME
(Black, 5.12" [13 cm] high x 37.3" [94.8 cm] wide) 1
29 | 10-284301 DECAL, "TEREX" NAME
(Black, 3.12" [8 cm] high x 18.6" [47.3 cm] wide) 1
30 | 10-284401 DECAL, “AERIALS” NAME
(Black, 3.12" [8 cm] high x 22.8" [57.8 cm] wide) 1
31 DECAL, MODEL DESIGNATION 2
10-133400 MODEL “MPH 60"
10-132100 MODEL "MP 70"
10-132200 MODEL "MP 80"
32 | MK 181 976 DECAL, TEREX "CROWN"
(Red/ Black, 7.9" [20 cm] high x 9" [23 cm] wide) 1
33 | 10-121600 DECAL, *"MADE IN U.S.A.” 1
34 | 10-126900 DECAL, STRIPE ([3] Dk Gray stripes, 2-1/8" [54 mm] wide)
(Bulk item, order as needed.) AR.
35 | 10-031000 “SAF STEP” (Black) (4" [102 mm] wide x 60 ft [18.3 m] long roll) | A.R.
36 | 10-013100 DECAL, "WARNING" (Tip over may occur . . .") 2
37 | 213 2070 DECAL, "DANGER" (Axles extend instructions) 1
38 | 213 2080 DECAL, "STEER OR AXLE FUNCTION . . .") 1
39 | 10-279700 DECAL, PLATFORM CONTROL AXLE EXTEND 1
The following items were used on earlier versions:
40 | 10-017100 DECAL, “SIMON” NAME (Black, 7" [178 mm] high) 2
41 | 10-105900 DECAL, "SIMON” NAME (White, 5" [127 mm] high) 1
42 | 10-131900 DECAL, SIMON “S” LOGO
(Orange/ Gray, 9" [229 mm] wide x 13-1/2" [344 mm]) 2
43 | 10-126800 DECAL, STRIPE ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed) AR.

TITLE

DECALS, MPH 80 (WITH SIMCON CONTROLS)

Terex Aerials Inc.

SECTION F99-|PLATE NO.-I 4 | PaGE 02 REV. _

| DATED PART

20 NOV. 1997 |NO. Fox 1-601-393-1751

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-601-393-1351




A DANGEF!
- O
- O
—— "
HOOM RETRACT
simoen
t BOOMUP  Access
‘o O
O ) ¥
o
O LLFT @ < RIB’N‘ SIE PERATTR S MAMIAL
¥ ‘ 6‘ ROV FB IS INSTRCTING o
BOOM DOWN —
HOOM EXTEND R
k=24
- OJ = e
(=3 e @ oo = " - | I 2 7

" PLATFORM CAPACITY -I 4
500 LBs. (225 kg) "

10148300

\
| ENSURE LOCKPIN IS DISENGAGED 1 3 D —] 28
BEFORE OPERATING SWING FUNCTION wmememem"" 2 E R Ex /
10007200 = .-—J

'OPERATOR'S MANUAL | - ____—_'_':___ i —
ENCLOSED 2 6
DO NOT REMOVE OPERATOR'S MANUAL

FROM MACHINE, REPLACE MANUAL IF
_ DAMAGED ORMISSING.

A \ WARNING

[ TIP OVER MAY OCCUR, IF THE AXLES ARE NOT ] ‘
FULLY EXTENDED. -
* BEFORE ELEVATING BOOM, EXTEND AXLES SO THAY
ALL FOUR WHITE STRIPES ARE FULLY EXPOSED.
1

E
3

11 "HYDRAULIC
FLUID ONLY,

FORWARD

TO REMOVE CAP.
SHUT DOWN ENGINE TO COOL THEN
LOOSEN CAP YO RELIEVE PRESSURE

ROTATING FAN

IF ENGINE 18 RUNNING
BTAY CLEAR

l alRuTION \

— 43
42 [SITI'IDI'II
| 40 \[SIH'IUIT

‘J Earlier Versions

Right side decals (typical version shown). Specific models or options may cause changes in decal
location. See first page for illustration of Left side decals.

Terex Aerials Inc TITLE

10600WestBr6wn Deer Road DECALS, MPH 80 (W'TH SlMCON CONTROLS)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-601-393-1351 PART REV. DATED SECTION PLATE NO. PAGE
Fax 1-601-393-1751 NO. = |20 NOV. 1997 Fgg.l ] 4 | 02




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

